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Summary of Measurement Results

Number | Test Case Clause in FCC rules Verdict
: .| 2.1046
RF Power Output and Effective Isotropic
1 , 27.50(d)(4) PASS
Radiated Power
27.50(k)(3)
2 Occupied Bandwidth 2.1049 PASS
27.53(h
3 Band Edge Compliance (h) PASS
27.53(n)
4 Peak-to-Average Power Ratio 27.50(k) (4)/KDB971168 D01(5.7) PASS
5 Frequency Stability 2.1055/27.54 PASS
2.1051
6 Spurious Emissions at Antenna Terminals | 27.53(h) PASS
27.53(n)
2.1053
7 Radiates Spurious Emission 27.53(h) PASS
27.53(n)

Date of Testing: November 20, 2021 ~ November 22, 2021
Date of Sample Received: November 5, 2021

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by TA Technology (Shanghai) Co., Ltd. based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken into account
and are published for informational purposes only.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 3 of 89
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform measurement.

1.3 Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: http://www.ta-shanghai.com
E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 4 of 89
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2 General Description of Equipment under Test

2.1 Applicant and Manufacturer Information

Applicant

Smawave Technology Co. ,Ltd

Applicant address

3/F, Building 8, 1001 North Qinzhou Road, Xuhui District,
Shanghai, China

Manufacturer

Smawave Technology Co. ,Ltd

Manufacturer address

3/F, Building 8, 1001 North Qinzhou Road, Xuhui District,
Shanghai, China

2.2 General information

EUT Description

Model SRT321

SN RT321X02214300005
Hardware Version V1.0

Software Version ST V21.4

Power Supply AC Adapter

Antenna Type Dipole Antenna

Antenna Gain

LTE band 4: 3.64dBi
LTE band 42: 1.79dBi

Test Mode(s)

LTE Band 4/42

Test Modulation

QPSK,16QAM, 64QAM

LTE Category

6

Maximum EIRP

LTE band 4: 25.68dBm
LTE band 42: 25.71dBm

Rated Power Supply Voltage

12v

Operating Voltage

Minimum: 9V Maximum: 14V

Operating Temperature

Lowest: -20°C Highest: +55°C

Testing Temperature

Lowest: -30°C Highest: +50°C

Mode Tx (MHz) Rx (MHz)
Operating Frequency Range(s) LTE Band 4 1710 ~ 1755 2110 ~ 2155
LTE Band 42 3450 ~ 3550 3450 ~ 3550
EUT Accessory

Adapter

Manufacturer: SHENZHEN TOPOW ELECTRONICS CO.,LTD
Model: BY-SKY120200U71L

the applicant.

Note: 1. The EUT is sent from the applicant to TA and the information of the EUT is declared by

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R Page 5 of 89
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3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:

FCC CFR47 Part 27C (2020)

FCC CFR47 Part 2 (2020)

Reference standard:
ANSI C63.26 (2015)

KDB 971168 D01 Power Meas License Digital Systems v03r01

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 6 of 89
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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4 Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization

(horizontal and vertical), the worst emission was found in position (Z axis, horizontal polarization) and

the worst case was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in LTE is set based on the maximum RF Output Power.
The following testing in different Bandwidth is set to detailin the following table:

Test modes are chosen to be reported as the worst case configuration below for LTE Band 4/42:

Test items

Bandwidth (MHz)

Modulation

RB

Test
Channel

Modes
14 | 3

10

15

20

QPSK

16QAM/
64QAM

50%

100%

L

H

RF Power Output
and Effective
Isotropic
Radiated Power

LTE4 | O | O

o)

o)

o)

o)

)

o)

LTE 42

-

o

O

o

O

o

Occupied
Bandwidth

Band Edge
Compliance

Peak-to-Average
Power Ratio

Frequency Stability

Spurious
Emissions at
Antenna Terminals

Radiates Spurious
Emission

Note

O|0j0Oj0O|lO|O|O|O|0O]|O

O|0j0O|jO0O|lO0O|O|O|O|0O]|O

0Ol o0 |0j0O|jO|lO|O|O|O|0O]|O

0Ol o0 |0OjO0O|jO|lO|O|O|O|0O]|O

ol NN NoRNoNNONNORNONNG)

1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.

o

o

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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5 Test Case Results

5.1 RF Power Output and Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBi)
where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm ) = ERP (dBm) + 2.15 (dB.)

Test Setup

FF cahle
EUT Base station Simulatar

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 27.50(d) (4) specifies that “Fixed, mobile and portable (hand-held) stations operating in the
1710-1755 MHz band are limited to 1 watt EIRP”

Rule Part 27.50(k) (3) Mobile devices are limited to 1 Watt (30 dBm) EIRP. Mobile devices operating
in these bands must employ a means for limiting power to the minimum necessary for successful
communications.

Part 27.50(k) (3) Limit <
Part 27.50(d)(4)Limit <

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB for RF power output, k = 2, U= 1.19 dB for ERP/EIRP.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 8 of 89
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Test Results

Bandwidth UL : RB : Power EIRP
Band RB Size L Modulation
(MHz) Channel Position (dBm) (dBm)
1.4M 19957 1 #0 QPSK 20.30 23.94
1.4M 19957 1 #Mid QPSK 20.15 23.79
1.4M 19957 1 #Max QPSK 20.19 23.83
1.4M 19957 3 #0 QPSK 20.02 23.66
1.4M 19957 3 #Mid QPSK 20.01 23.65
1.4M 19957 3 #Max QPSK 20.03 23.67
1.4M 19957 6 #0 QPSK 19.99 23.63
1.4M 19957 1 #0 QAM16 20.22 23.86
1.4M 19957 1 #Mid QAM16 20.10 23.74
1.4M 19957 1 #Max QAM16 20.11 23.75
1.4M 19957 3 #0 QAM16 20.30 23.94
1.4M 19957 3 #Mid QAM16 20.29 23.93
1.4M 19957 3 #Max QAM16 20.18 23.82
1.4M 19957 6 #0 QAM16 20.13 23.77
1.4M 20175 1 #0 QPSK 17.42 21.06
1.4M 20175 1 #Mid QPSK 17.32 20.96
1.4M 20175 1 #Max QPSK 17.34 20.98
1.4M 20175 3 #0 QPSK 17.32 20.96
1.4M 20175 3 #Mid QPSK 17.31 20.95
b:r-:-:4 1.4M 20175 3 #Max QPSK 17.26 20.90
1.4M 20175 6 #0 QPSK 17.30 20.94
1.4M 20175 1 #0 QAM16 17.68 21.32
1.4M 20175 1 #Mid QAM16 17.58 21.22
1.4M 20175 1 #Max QAM16 17.58 21.22
1.4M 20175 3 #0 QAM16 17.45 21.09
1.4M 20175 3 #Mid QAM16 17.45 21.09
1.4M 20175 3 #Max QAM16 17.41 21.05
1.4M 20175 6 #0 QAM16 17.35 20.99
1.4M 20393 1 #0 QPSK 20.31 23.95
1.4M 20393 1 #Mid QPSK 20.12 23.76
1.4M 20393 1 #Max QPSK 20.01 23.65
1.4M 20393 3 #0 QPSK 20.15 23.79
1.4M 20393 3 #Mid QPSK 20.15 23.79
1.4M 20393 3 #Max QPSK 19.99 23.63
1.4M 20393 6 #0 QPSK 20.06 23.70
1.4M 20393 1 #0 QAM16 20.14 23.78
1.4M 20393 1 #Mid QAM16 19.94 23.58
1.4M 20393 1 #Max QAM16 19.86 23.50
1.4M 20393 3 #0 QAM16 20.10 23.74
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 9 of 89
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1.4M 20393 3 #Mid QAM16 20.10 23.74
1.4M 20393 3 #Max QAM16 19.92 23.56
1.4M 20393 6 #0 QAM16 20.04 23.68
3M 19965 1 #0 QPSK 20.06 23.70
3M 19965 1 #Mid QPSK 19.59 23.23
3M 19965 1 #Max QPSK 19.84 23.48
3M 19965 8 #0 QPSK 20.29 23.93
3M 19965 8 #Mid QPSK 20.28 23.92
3M 19965 8 #Max QPSK 19.78 2342
3M 19965 15 #0 QPSK 19.89 23.53
3M 19965 1 #0 QAM16 20.29 23.93
3M 19965 1 #Mid QAM16 19.98 23.62
3M 19965 1 #Max QAM16 20.08 23.72
3M 19965 8 #0 QAM16 20.27 23.91
3M 19965 8 #Mid QAM16 20.26 23.90
3M 19965 8 #Max QAM16 19.76 2340
3M 19965 15 #0 QAM16 19.84 23.48
3M 20175 1 #0 QPSK 17.44 21.08
3M 20175 1 #Mid QPSK 17.14 20.78
3M 20175 1 #Max QPSK 17.54 21.18
3M 20175 8 #0 QPSK 17.65 21.29
3M 20175 8 #Mid QPSK 17.64 21.28
3M 20175 8 #Max QPSK 17.24 20.88
3M 20175 15 #0 QPSK 17.28 20.92
3M 20175 1 #0 QAM16 17.67 21.31
3M 20175 1 #Mid QAM16 17.25 20.89
3M 20175 1 #Max QAM16 17.65 21.29
3M 20175 8 #0 QAM16 17.60 21.24
3M 20175 8 #Mid QAM16 17.61 21.25
3M 20175 8 #Max QAM16 17.35 20.99
3M 20175 15 #0 QAM16 17.30 20.94
3M 20385 1 #0 QPSK 20.58 24,22
3M 20385 1 #Mid QPSK 20.08 23.72
3M 20385 1 #Max QPSK 20.01 23.65
3M 20385 8 #0 QPSK 20.79 24.43
3M 20385 8 #Mid QPSK 20.79 24.43
3M 20385 8 #Max QPSK 20.11 23.75
3M 20385 15 #0 QPSK 20.22 23.86
3M 20385 1 #0 QAM16 20.42 24.06
3M 20385 1 #Mid QAM16 19.96 23.60
3M 20385 1 #Max QAM16 19.85 2349
3M 20385 8 #0 QAM16 20.79 24 .43
3M 20385 8 #Mid QAM16 20.79 24 .43

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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3M 20385 8 #Max QAM16 20.10 23.74
3M 20385 15 #0 QAM16 20.22 23.86
5M 19975 1 #0 QPSK 20.03 23.67
5M 19975 1 #Mid QPSK 19.86 23.50
5M 19975 1 #Max QPSK 19.83 23.47
5M 19975 12 #0 QPSK 20.34 23.98
5M 19975 12 #Mid QPSK 20.33 23.97
5M 19975 12 #Max QPSK 19.97 23.61
5M 19975 25 #0 QPSK 19.95 23.59
5M 19975 1 #0 QAM16 20.46 24.10
5M 19975 1 #Mid QAM16 20.14 23.78
5M 19975 1 #Max QAM16 20.11 23.75
5M 19975 12 #0 QAM16 20.28 23.92
5M 19975 12 #Mid QAM16 20.28 23.92
5M 19975 12 #Max QAM16 19.91 23.55
5M 19975 25 #0 QAM16 19.93 23.57
5M 20175 1 #0 QPSK 17.66 21.30
5M 20175 1 #Mid QPSK 17.35 20.99
5M 20175 1 #Max QPSK 17.72 21.36
5M 20175 12 #0 QPSK 17.85 21.49
5M 20175 12 #Mid QPSK 17.83 21.47
5M 20175 12 #Max QPSK 17.52 21.16
5M 20175 25 #0 QPSK 17.52 21.16
5M 20175 1 #0 QAM16 17.93 21.57
5M 20175 1 #Mid QAM16 17.50 21.14
5M 20175 1 #Max QAM16 17.90 21.54
5M 20175 12 #0 QAM16 17.86 21.50
5M 20175 12 #Mid QAM16 17.74 21.38
5M 20175 12 #Max QAM16 17.47 21.1
5M 20175 25 #0 QAM16 17.50 21.14
5M 20375 1 #0 QPSK 20.79 24.43
5M 20375 1 #Mid QPSK 20.46 2410
5M 20375 1 #Max QPSK 20.11 23.75
5M 20375 12 #0 QPSK 20.97 24.61
5M 20375 12 #Mid QPSK 20.97 24.61
5M 20375 12 #Max QPSK 20.42 24.06
5M 20375 25 #0 QPSK 20.63 24.27
5M 20375 1 #0 QAM16 21.05 24.69
5M 20375 1 #Mid QAM16 20.72 24.36
5M 20375 1 #Max QAM16 20.37 24.01
5M 20375 12 #0 QAM16 20.99 24.63
5M 20375 12 #Mid QAM16 20.99 24.63
5M 20375 12 #Max QAM16 20.45 24.09

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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5M 20375 25 #0 QAM16 20.63 24.27
10M 20000 1 #0 QPSK 20.49 2413
10M 20000 1 #Mid QPSK 19.90 23.54
10M 20000 1 #Max QPSK 19.33 22.97
10M 20000 25 #0 QPSK 20.11 23.75
10M 20000 25 #Mid QPSK 20.11 23.75
10M 20000 25 #Max QPSK 19.68 23.32
10M 20000 50 #0 QPSK 19.76 2340
10M 20000 1 #0 QAM16 20.72 24.36
10M 20000 1 #Mid QAM16 20.26 23.90
10M 20000 1 #Max QAM16 19.56 23.20
10M 20000 25 #0 QAM16 20.14 23.78
10M 20000 25 #Mid QAM16 20.15 23.79
10M 20000 25 #Max QAM16 19.73 23.37
10M 20000 50 #0 QAM16 19.73 23.37
10M 20175 1 #0 QPSK 18.28 21.92
10M 20175 1 #Mid QPSK 17.55 21.19
10M 20175 1 #Max QPSK 17.94 21.58
10M 20175 25 #0 QPSK 17.90 21.54
10M 20175 25 #Mid QPSK 17.89 21.53
10M 20175 25 #Max QPSK 17.69 21.33
10M 20175 50 #0 QPSK 17.72 21.36
10M 20175 1 #0 QAM16 18.50 22.14
10M 20175 1 #Mid QAM16 17.81 21.45
10M 20175 1 #Max QAM16 18.03 21.67
10M 20175 25 #0 QAM16 17.87 21.51
10M 20175 25 #Mid QAM16 17.87 21.51
10M 20175 25 #Max QAM16 17.68 21.32
10M 20175 50 #0 QAM16 17.67 21.31
10M 20350 1 #0 QPSK 20.19 23.83
10M 20350 1 #Mid QPSK 20.92 24.56
10M 20350 1 #Max QPSK 20.51 24.15
10M 20350 25 #0 QPSK 20.34 23.98
10M 20350 25 #Mid QPSK 20.34 23.98
10M 20350 25 #Max QPSK 20.66 24.30
10M 20350 50 #0 QPSK 20.55 24.19
10M 20350 1 #0 QAM16 20.03 23.67
10M 20350 1 #Mid QAM16 20.75 24 .39
10M 20350 1 #Max QAM16 20.32 23.96
10M 20350 25 #0 QAM16 20.30 23.94
10M 20350 25 #Mid QAM16 20.31 23.95
10M 20350 25 #Max QAM16 20.66 24.30
10M 20350 50 #0 QAM16 20.54 24.18

TA Technology (Shanghai) Co., Ltd.
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15M 20025 1 #0 QPSK 20.43 24.07
15M 20025 1 #Mid QPSK 19.57 23.21
15M 20025 1 #Max QPSK 18.84 22.48
15M 20025 36 #0 QPSK 19.85 2349
15M 20025 36 #Mid QPSK 19.85 2349
15M 20025 36 #Max QPSK 18.77 22.41
15M 20025 75 #0 QPSK 19.28 22.92
15M 20025 1 #0 QAM16 20.79 24.43
15M 20025 1 #Mid QAM16 19.82 23.46
15M 20025 1 #Max QAM16 19.08 22.72
15M 20025 36 #0 QAM16 19.84 23.48
15M 20025 36 #Mid QAM16 19.85 23.49
15M 20025 36 #Max QAM16 18.76 22.40
15M 20025 75 #0 QAM16 19.27 22.91
15M 20175 1 #0 QPSK 18.57 22.21
15M 20175 1 #Mid QPSK 17.44 21.08
15M 20175 1 #Max QPSK 18.53 22.17
15M 20175 36 #0 QPSK 17.72 21.36
15M 20175 36 #Mid QPSK 17.72 21.36
15M 20175 36 #Max QPSK 17.67 21.31
15M 20175 75 #0 QPSK 17.71 21.35
15M 20175 1 #0 QAM16 18.66 22.30
15M 20175 1 #Mid QAM16 17.55 21.19
15M 20175 1 #Max QAM16 18.65 22.29
15M 20175 36 #0 QAM16 17.69 21.33
15M 20175 36 #Mid QAM16 17.69 21.33
15M 20175 36 #Max QAM16 17.65 21.29
15M 20175 75 #0 QAM16 17.69 21.33
15M 20325 1 #0 QPSK 18.76 2240
15M 20325 1 #Mid QPSK 20.36 24.00
15M 20325 1 #Max QPSK 20.60 24.24
15M 20325 36 #0 QPSK 17.75 21.39
15M 20325 36 #Mid QPSK 18.39 22.03
15M 20325 36 #Max QPSK 21.16 24.80
15M 20325 75 #0 QPSK 19.76 23.40
15M 20325 1 #0 QAM16 17.12 20.76
15M 20325 1 #Mid QAM16 20.05 23.69
15M 20325 1 #Max QAM16 20.18 23.82
15M 20325 36 #0 QAM16 17.68 21.32
15M 20325 36 #Mid QAM16 17.67 21.31
15M 20325 36 #Max QAM16 21.14 2478
15M 20325 75 #0 QAM16 19.75 23.39
20M 20050 1 #0 QPSK 20.11 23.75

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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20M 20050 1 #Mid QPSK 19.29 22.93
20M 20050 1 #Max QPSK 22.04 25.68
20M 20050 50 #0 QPSK 19.01 22.65
20M 20050 50 #Mid QPSK 19.01 22.65
20M 20050 50 #Max QPSK 21.10 2474
20M 20050 100 #0 QPSK 20.31 23.95
20M 20050 1 #0 QAM16 20.02 23.66
20M 20050 1 #Mid QAM16 19.04 22.68
20M 20050 1 #Max QAM16 21.82 25.46
20M 20050 50 #0 QAM16 19.02 22.66
20M 20050 50 #Mid QAM16 19.02 22.66
20M 20050 50 #Max QAM16 21.23 24.87
20M 20050 100 #0 QAM16 20.27 23.91
20M 20175 1 #0 QPSK 21.36 25.00
20M 20175 1 #Mid QPSK 19.48 23.12
20M 20175 1 #Max QPSK 17.21 20.85
20M 20175 50 #0 QPSK 21.32 24.96
20M 20175 50 #Mid QPSK 21.31 24.95
20M 20175 50 #Max QPSK 18.22 21.86
20M 20175 100 #0 QPSK 20.14 23.78
20M 20175 1 #0 QAM16 21.52 25.16
20M 20175 1 #Mid QAM16 19.79 23.43
20M 20175 1 #Max QAM16 17.45 21.09
20M 20175 50 #0 QAM16 21.28 24.92
20M 20175 50 #Mid QAM16 21.29 24.93
20M 20175 50 #Max QAM16 18.22 21.86
20M 20175 100 #0 QAM16 20.23 23.87
20M 20300 1 #0 QPSK 18.18 21.82
20M 20300 1 #Mid QPSK 18.30 21.94
20M 20300 1 #Max QPSK 20.58 2422
20M 20300 50 #0 QPSK 17.27 20.91
20M 20300 50 #Mid QPSK 17.33 20.97
20M 20300 50 #Max QPSK 20.94 24.58
20M 20300 100 #0 QPSK 19.42 23.06
20M 20300 1 #0 QAM16 18.07 21.71
20M 20300 1 #Mid QAM16 18.15 21.79
20M 20300 1 #Max QAM16 20.38 24.02
20M 20300 50 #0 QAM16 17.32 20.96
20M 20300 50 #Mid QAM16 17.30 20.94
20M 20300 50 #Max QAM16 20.89 24.53
20M 20300 100 #0 QAM16 19.40 23.04
1.4M 19957 1 #0 QAM64 19.00 22.64
1.4M 19957 1 #Mid QAM64 18.83 22.47
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1.4M 19957 1 #Max QAM64 18.86 22.50
1.4M 19957 3 #0 QAM64 18.98 22.62
1.4M 19957 3 #Mid QAM64 18.98 22.62
1.4M 19957 3 #Max QAM64 18.85 22.49
1.4M 19957 6 #0 QAM64 19.05 22.69
1.4M 20175 1 #0 QAM64 16.63 20.27
1.4M 20175 1 #Mid QAM64 16.48 20.12
1.4M 20175 1 #Max QAM64 16.47 20.11
1.4M 20175 3 #0 QAM64 16.35 19.99
1.4M 20175 3 #Mid QAM64 16.34 19.98
1.4M 20175 3 #Max QAM64 16.29 19.93
1.4M 20175 6 #0 QAM64 16.25 19.89
1.4M 20393 1 #0 QAM64 19.20 22.84
1.4M 20393 1 #Mid QAM64 18.98 22.62
1.4M 20393 1 #Max QAM64 18.90 22.54
1.4M 20393 3 #0 QAM64 19.13 22.77
1.4M 20393 3 #Mid QAMG64 19.13 22.77
1.4M 20393 3 #Max QAM64 18.96 22.60
1.4M 20393 6 #0 QAM64 19.10 22.74
3M 19965 1 #0 QAM64 19.30 22.94
3M 19965 1 #Mid QAM64 18.94 22.58
3M 19965 1 #Max QAM64 19.00 22.64
3M 19965 8 #0 QAM64 19.23 22.87
3M 19965 8 #Mid QAM64 19.23 22.87
3M 19965 8 #Max QAM64 18.68 22.32
3M 19965 15 #0 QAM64 18.80 22.44
3M 20175 1 #0 QAM64 16.63 20.27
3M 20175 1 #Mid QAM64 16.24 19.88
3M 20175 1 #Max QAM64 16.62 20.26
3M 20175 8 #0 QAM64 16.61 20.25
3M 20175 8 #Mid QAM64 16.60 20.24
3M 20175 8 #Max QAM64 16.15 19.79
3M 20175 15 #0 QAM64 16.14 19.78
3M 20385 1 #0 QAM64 19.46 23.10
3M 20385 1 #Mid QAM64 18.96 22.60
3M 20385 1 #Max QAM64 18.82 22.46
3M 20385 8 #0 QAM64 19.75 23.39
3M 20385 8 #Mid QAM64 19.75 23.39
3M 20385 8 #Max QAM64 19.06 22.70
3M 20385 15 #0 QAM64 19.23 22.87
5M 19975 1 #0 QAM64 19.38 23.02
5M 19975 1 #Mid QAM64 18.99 22.63
5M 19975 1 #Max QAM64 19.06 22.70
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5M 19975 12 #0 QAM64 19.25 22.89
5M 19975 12 #Mid QAM64 19.24 22.88
5M 19975 12 #Max QAM64 18.71 22.35
5M 19975 25 #0 QAM64 18.95 22.59
5M 20175 1 #0 QAM64 16.84 20.48
5M 20175 1 #Mid QAM64 16.38 20.02
5M 20175 1 #Max QAM64 16.75 20.39
5M 20175 12 #0 QAM64 16.77 20.41
5M 20175 12 #Mid QAM64 16.76 20.40
5M 20175 12 #Max QAM64 16.42 20.06
5M 20175 25 #0 QAM64 16.48 20.12
5M 20375 1 #0 QAM64 19.93 23.57
5M 20375 1 #Mid QAM64 19.58 23.22
5M 20375 1 #Max QAM64 19.21 22.85
5M 20375 12 #0 QAM64 19.88 23.52
5M 20375 12 #Mid QAM64 19.88 23.52
5M 20375 12 #Max QAM64 19.28 22.92
5M 20375 25 #0 QAM64 19.50 23.14
10M 20000 1 #0 QAM64 19.76 2340
10M 20000 1 #Mid QAM64 19.15 22.79
10M 20000 1 #Max QAM64 18.55 22.19
10M 20000 25 #0 QAM64 19.06 22.70
10M 20000 25 #Mid QAM64 19.06 22.70
10M 20000 25 #Max QAM64 18.57 22.21
10M 20000 50 #0 QAM64 18.78 22.42
10M 20175 1 #0 QAM64 17.39 21.03
10M 20175 1 #Mid QAM64 16.63 20.27
10M 20175 1 #Max QAM64 16.95 20.59
10M 20175 25 #0 QAM64 16.82 20.46
10M 20175 25 #Mid QAM64 16.81 20.45
10M 20175 25 #Max QAM64 17.62 21.26
10M 20175 50 #0 QAM64 19.00 22.64
10M 20350 1 #0 QAM64 17.41 21.05
10M 20350 1 #Mid QAM64 20.77 24 .41
10M 20350 1 #Max QAM64 18.82 22.46
10M 20350 25 #0 QAM64 19.05 22.69
10M 20350 25 #Mid QAM64 19.04 22.68
10M 20350 25 #Max QAM64 20.39 24.03
10M 20350 50 #0 QAM64 19.90 23.54
15M 20025 1 #0 QAM64 19.51 23.15
15M 20025 1 #Mid QAM64 17.77 21.41
15M 20025 1 #Max QAM64 20.67 24.31
15M 20025 36 #0 QAM64 17.63 21.27
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15M 20025 36 #Mid QAM64 17.64 21.28
15M 20025 36 #Max QAM64 18.44 22.08
15M 20025 75 #0 QAM64 18.08 21.72
15M 20175 1 #0 QAM64 21.18 24.82
15M 20175 1 #Mid QAM64 18.63 22.27
15M 20175 1 #Max QAM64 16.42 20.06
15M 20175 36 #0 QAM64 20.16 23.80
15M 20175 36 #Mid QAM64 20.17 23.81
15M 20175 36 #Max QAM64 16.97 20.61
15M 20175 75 #0 QAM64 19.11 22.75
15M 20325 1 #0 QAM64 16.59 20.23
15M 20325 1 #Mid QAM64 18.91 22.55
15M 20325 1 #Max QAM64 19.61 23.25
15M 20325 36 #0 QAM64 18.01 21.65
15M 20325 36 #Mid QAM64 18.00 21.64
15M 20325 36 #Max QAM64 19.50 23.14
15M 20325 75 #0 QAM64 18.97 22.61
20M 20050 1 #0 QAM64 19.76 2340
20M 20050 1 #Mid QAM64 18.05 21.69
20M 20050 1 #Max QAM64 17.57 21.21
20M 20050 50 #0 QAM64 18.76 2240
20M 20050 50 #Mid QAM64 18.78 22.42
20M 20050 50 #Max QAM64 17.51 21.15
20M 20050 100 #0 QAM64 18.25 21.89
20M 20175 1 #0 QAM64 17.94 21.58
20M 20175 1 #Mid QAM64 16.43 20.07
20M 20175 1 #Max QAM64 17.73 21.37
20M 20175 50 #0 QAM64 17.05 20.69
20M 20175 50 #Mid QAM64 1717 20.81
20M 20175 50 #Max QAM64 16.95 20.59
20M 20175 100 #0 QAM64 17.14 20.78
20M 20300 1 #0 QAM64 16.91 20.55
20M 20300 1 #Mid QAM64 18.50 22.14
20M 20300 1 #Max QAM64 19.60 23.24
20M 20300 50 #0 QAM64 17.56 21.20
20M 20300 50 #Mid QAM64 17.55 21.19
20M 20300 50 #Max QAM64 19.57 23.21
20M 20300 100 #0 QAM64 18.60 22.24
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RB Maximum
Band Bandwidth | Modulation | Channel . . Output EIRP(dBm)
Configuration
Power(dBm)
5M QPSK 1RB#0 22.85 24.64
5M QPSK 1RB#13 22.75 24.54
5M QPSK 1RB#24 22.81 24.60
5M QPSK 42115 12RB#0 23.07 24.86
5M QPSK 12RB#6 22.98 2477
5M QPSK 12RB#13 22.76 24.55
5M QPSK 25RB#0 22.76 24.55
5M QPSK 1RB#0 22.23 24.02
5M QPSK 1RB#13 22.18 23.97
5M QPSK 1RB#24 22.15 23.94
5M QPSK 42590 12RB#0 22.41 24.20
5M QPSK 12RB#6 22.38 2417
5M QPSK 12RB#13 22.09 23.88
5M QPSK 25RB#0 22.10 23.89
5M QPSK 1RB#0 22.90 24.69
5M QPSK 1RB#13 22.87 24.66
5M QPSK 1RB#24 22.78 24.57
5M QPSK 43065 12RB#0 23.03 24 .82
5M QPSK 12RB#6 22.97 24.76
baI;LE42 5M QPSK 12RB#13 22.71 24.50
5M QPSK 25RB#0 22.71 24.50
5M 16QAM 1RB#0 23.15 24.94
5M 16QAM 1RB#13 23.06 24.85
5M 16QAM 1RB#24 23.11 24.90
5M 16QAM 42115 12RB#0 23.18 24 .97
5M 16QAM 12RB#6 23.05 24.84
5M 16QAM 12RB#13 22.86 24.65
5M 16QAM 25RB#0 22.78 24.57
5M 16QAM 1RB#0 22.52 24.31
5M 16QAM 1RB#13 22.49 24.28
5M 16QAM 1RB#24 22.45 24.24
5M 16QAM 42590 12RB#0 22.52 24.31
5M 16QAM 12RB#6 22.42 24.21
5M 16QAM 12RB#13 22.19 23.98
5M 16QAM 25RB#0 2212 23.91
5M 16QAM 1RB#0 23.17 24.96
5M 16QAM 1RB#13 23.19 24.98
5M 16QAM 43065 1RB#24 23.08 24.87
5M 16QAM 12RB#0 23.13 24.92
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5M 16QAM 12RB#6 23.04 24.83
5M 16QAM 12RB#13 22.79 24 .58
5M 16QAM 25RB#0 22.72 24 .51
5M 64QAM 1RB#0 23.22 25.01
5M 64QAM 1RB#13 22.71 24.50
5M 64QAM 1RB#24 22.75 24.54
5M 64QAM 42115 12RB#0 2243 24.22
5M 64QAM 12RB#6 22.39 24.18
5M 64QAM 12RB#13 22.05 23.84
5M 64QAM 25RB#0 22.19 23.98
5M 64QAM 1RB#0 22.08 23.87
5M 64QAM 1RB#13 22.02 23.81
5M 64QAM 1RB#24 21.99 23.78
5M 64QAM 42590 12RB#0 22.19 23.98
5M 64QAM 12RB#6 2212 23.91
5M 64QAM 12RB#13 21.85 23.64
5M 64QAM 25RB#0 21.78 23.57
5M 64QAM 1RB#0 22.64 24 .43
5M 64QAM 1RB#13 22.66 24.45
5M 64QAM 1RB#24 22.60 24.39
5M 64QAM 43065 12RB#0 22.65 24.44
5M 64QAM 12RB#6 22.58 24.37
5M 64QAM 12RB#13 22.32 2411
5M 64QAM 25RB#0 22.26 24.05
10M QPSK 1RB#0 23.24 25.03
10M QPSK 1RB#25 23.00 24.79
10M QPSK 1RB#49 22.97 24.76
10M QPSK 42140 25RB#0 22.83 24.62
10M QPSK 25RB#13 22.78 24 .57
10M QPSK 25RB#25 22.64 24 .43
10M QPSK 50RB#0 22.81 24.60
10M QPSK 1RB#0 22.54 24.33
10M QPSK 1RB#25 22.47 24.26
10M QPSK 1RB#49 22.41 24.20
10M QPSK 42590 25RB#0 22.29 24.08
10M QPSK 25RB#13 22.20 23.99
10M QPSK 25RB#25 22.23 24.02
10M QPSK 50RB#0 22.24 24.03
10M QPSK 1RB#0 23.15 24.94
10M QPSK 1RB#25 23.07 24.86
10M QPSK 43040 1RB#49 23.16 24.95
10M QPSK 25RB#0 22.85 24.64
10M QPSK 25RB#13 22.74 24.53
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10M QPSK 25RB#25 22.95 24.74
10M QPSK 50RB#0 22.92 24.71
10M 16QAM 1RB#0 23.35 25.14
10M 16QAM 1RB#25 23.13 24.92
10M 16QAM 1RB#49 23.11 24.90
10M 16QAM 42140 25RB#0 22.91 24.70
10M 16QAM 25RB#13 22.86 24.65
10M 16QAM 25RB#25 22.73 24.52
10M 16QAM 50RB#0 22.88 24.67
10M 16QAM 1RB#0 22.92 24.71
10M 16QAM 1RB#25 22.72 24.51
10M 16QAM 1RB#49 22.66 24.45
10M 16QAM 42590 25RB#0 22.34 2413
10M 16QAM 25RB#13 22.25 24.04
10M 16QAM 25RB#25 22.27 24.06
10M 16QAM 50RB#0 22.26 24.05
10M 16QAM 1RB#0 23.26 25.05
10M 16QAM 1RB#25 23.22 25.01
10M 16QAM 1RB#49 23.44 25.23
10M 16QAM 43040 25RB#0 22.93 2472
10M 16QAM 25RB#13 22.98 24.77
10M 16QAM 25RB#25 23.01 24.80
10M 16QAM 50RB#0 22.98 24.77
10M 64QAM 1RB#0 23.24 25.03
10M 64QAM 1RB#25 22.74 24.53
10M 64QAM 1RB#49 22.78 24.57
10M 64QAM 42140 25RB#0 22.46 24.25
10M 64QAM 25RB#13 22.41 24.20
10M 64QAM 25RB#25 22.08 23.87
10M 64QAM 50RB#0 22.22 24.01
10M 64QAM 1RB#0 22.49 24.28
10M 64QAM 1RB#25 22.27 24.06
10M 64QAM 1RB#49 22.21 24.00
10M 64QAM 42590 25RB#0 21.91 23.70
10M 64QAM 25RB#13 21.87 23.66
10M 64QAM 25RB#25 21.85 23.64
10M 64QAM 50RB#0 21.84 23.63
10M 64QAM 1RB#0 23.06 24.85
10M 64QAM 1RB#25 22.93 24.72
10M 64QAM 1RB#49 23.37 25.16
10M 64QAM 43040 25RB#0 22.45 24.24
10M 64QAM 25RB#13 22.63 24.42
10M 64QAM 25RB#25 22.71 24.50
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10M 64QAM 50RB#0 22.57 24.36
15M QPSK 1RB#0 23.31 25.10
15M QPSK 1RB#38 22.80 24.59
15M QPSK 1RB#74 22.96 24.75
15M QPSK 42165 36RB#0 22.74 24.53
15M QPSK 36RB#18 22.72 24.51
15M QPSK 36RB#39 22.55 24.34
15M QPSK 75RB#0 22.57 24.36
15M QPSK 1RB#0 22.60 24.39
15M QPSK 1RB#38 22.26 24.05
15M QPSK 1RB#74 22.45 24.24
15M QPSK 42590 36RB#0 22.15 23.94
15M QPSK 36RB#18 22.09 23.88
15M QPSK 36RB#39 22.07 23.86
15M QPSK 75RB#0 2212 23.91
15M QPSK 1RB#0 23.18 24 .97
15M QPSK 1RB#38 22.95 24.74
15M QPSK 1RB#74 23.30 25.09
15M QPSK 43015 36RB#0 22.68 24.47
15M QPSK 36RB#18 22.73 24.52
15M QPSK 36RB#39 22.76 24.55
15M QPSK 75RB#0 22.64 24.43
15M 16QAM 1RB#0 23.65 25.44
15M 16QAM 1RB#38 22.94 24.73
15M 16QAM 1RB#74 23.23 25.02
15M 16QAM 42165 36RB#0 22.87 24.66
15M 16QAM 36RB#18 22.79 24.58
15M 16QAM 36RB#39 22.64 24 .43
15M 16QAM 75RB#0 22.61 24.40
15M 16QAM 1RB#0 22.84 24.63
15M 16QAM 1RB#38 22.51 24.30
15M 16QAM 1RB#74 22.70 24.49
15M 16QAM 42590 36RB#0 22.17 23.96
15M 16QAM 36RB#18 22.11 23.90
15M 16QAM 36RB#39 22.10 23.89
15M 16QAM 75RB#0 22.14 23.93
15M 16QAM 1RB#0 23.43 25.22
15M 16QAM 1RB#38 23.22 25.01
15M 16QAM 1RB#74 23.55 25.34
15M 16QAM 43015 36RB#0 22.78 24 .57
15M 16QAM 36RB#18 22.81 24.60
15M 16QAM 36RB#39 22.84 24.63
15M 16QAM 75RB#0 22.69 24.48
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15M 64QAM 1RB#0 23.19 24.98
15M 64QAM 1RB#38 22.72 24 .51
15M 64QAM 1RB#74 22.75 24.54
15M 64QAM 42165 36RB#0 22.43 24.22
15M 64QAM 36RB#18 22.38 2417
15M 64QAM 36RB#39 22.06 23.85
15M 64QAM 75RB#0 22.19 23.98
15M 64QAM 1RB#0 22.44 24.23
15M 64QAM 1RB#38 2211 23.90
15M 64QAM 1RB#74 22.30 24.09
15M 64QAM 42590 36RB#0 21.77 23.56
15M 64QAM 36RB#18 21.75 23.54
15M 64QAM 36RB#39 21.70 23.49
15M 64QAM 75RB#0 21.72 23.51
15M 64QAM 1RB#0 22.76 24.55
15M 64QAM 1RB#38 23.04 24.83
15M 64QAM 1RB#74 22.91 24.70
15M 64QAM 43015 36RB#0 23.34 2513
15M 64QAM 36RB#18 22.42 24.21
15M 64QAM 36RB#39 22.59 24 .38
15M 64QAM 75RB#0 22.68 24 .47
20M QPSK 1RB#0 22.53 24.32
20M QPSK 1RB#50 22.99 24.78
20M QPSK 1RB#99 23.03 24.82
20M QPSK 42190 50RB#0 22.89 24.68
20M QPSK 50RB#25 22.75 24.54
20M QPSK 50RB#50 22.67 24.46
20M QPSK 100RB#0 22.64 24.43
20M QPSK 1RB#0 22.85 24.64
20M QPSK 1RB#50 22.60 24 .39
20M QPSK 1RB#99 22.82 24.61
20M QPSK 42590 50RB#0 22.64 24.43
20M QPSK 50RB#25 22.60 24.39
20M QPSK 50RB#50 22.56 24.35
20M QPSK 100RB#0 22.61 24.40
20M QPSK 1RB#0 23.33 25.12
20M QPSK 1RB#50 23.20 24.99
20M QPSK 1RB#99 23.67 25.46
20M QPSK 42990 50RB#0 23.00 24.79
20M QPSK 50RB#25 23.08 24.87
20M QPSK 50RB#50 23.18 24.97
20M QPSK 100RB#0 23.10 24.89
20M 16QAM 42190 1RB#0 23.76 25.55
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20M 16QAM 1RB#50 23.13 24.92
20M 16QAM 1RB#99 23.29 25.08
20M 16QAM 50RB#0 22.97 24.76
20M 16QAM 50RB#25 22.92 24.71
20M 16QAM 50RB#50 22.72 24.51
20M 16QAM 100RB#0 22.70 24.49
20M 16QAM 1RB#0 22.96 2475
20M 16QAM 1RB#50 22.73 24.52
20M 16QAM 1RB#99 23.01 24.80
20M 16QAM 42590 50RB#0 22.67 24 .46
20M 16QAM 50RB#25 22.62 24 .41
20M 16QAM 50RB#50 22.59 24.38
20M 16QAM 100RB#0 22.63 24.42
20M 16QAM 1RB#0 23.58 25.37
20M 16QAM 1RB#50 23.33 25.12
20M 16QAM 1RB#99 23.92 25.71
20M 16QAM 42990 50RB#0 23.06 24.85
20M 16QAM 50RB#25 23.14 24.93
20M 16QAM 50RB#50 23.23 25.02
20M 16QAM 100RB#0 23.13 24.92
20M 64QAM 1RB#0 23.17 24 .96
20M 64QAM 1RB#50 22.68 24 .47
20M 64QAM 1RB#99 22.73 24.52
20M 64QAM 42190 50RB#0 22.40 24.19
20M 64QAM 50RB#25 22.35 2414
20M 64QAM 50RB#50 22.03 23.82
20M 64QAM 100RB#0 2217 23.96
20M 64QAM 1RB#0 22.33 24.12
20M 64QAM 1RB#50 22.09 23.88
20M 64QAM 1RB#99 22.42 24.21
20M 64QAM 42590 50RB#0 21.90 23.69
20M 64QAM 50RB#25 21.88 23.67
20M 64QAM 50RB#50 21.82 23.61
20M 64QAM 100RB#0 21.85 23.64
20M 64QAM 1RB#0 22.99 24.78
20M 64QAM 1RB#50 22.87 24.66
20M 64QAM 1RB#99 23.32 25.11
20M 64QAM 42990 50RB#0 22.39 2418
20M 64QAM 50RB#25 22.56 24.35
20M 64QAM 50RB#50 22.64 24.43
20M 64QAM 100RB#0 22.50 24.29
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5.2 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is setto =1%EBW, VBW is set to 3x RBW.

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Analkyzer

EUT Splitter

Base station Simulatar

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.
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Test Result
LTE Band 4
RB Modulation Bandwidth Channel Frequency 99%.Power -2(.5dBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)

19957 1710.7 1.112 1.455

1.4 20175 1732.5 1.124 1.526

20393 1754.3 1.108 1.470

19965 1711.5 2.718 3.368

3 20175 1732.5 2.715 3.326

20385 1753.5 2.717 3.251

19975 1712.5 4537 5.329

5 20175 1732.5 4.526 5.259

aPsK 20375 1752.5 4.533 5.326
20000 1715 9.034 10.040

10 20175 1732.5 8.982 9.959

20350 1750 8.975 9.946

20025 1717.5 13.447 14.580

15 20175 1732.5 13.480 14.630

20325 1747.5 13.468 14.700

20050 1720 17.935 19.140

20 20175 1732.5 17.961 19.240
100% 20300 1745 17.970 19.210
19957 1710.7 1.129 1.516

1.4 20175 1732.5 1.107 1.472

20393 1754.3 1.116 1.440

19965 1711.5 2.718 3.369

3 20175 1732.5 2.713 3.318

20385 1753.5 2.722 3.336

19975 1712.5 4.526 5.335

5 20175 1732.5 4.530 5.263

16QAM 20375 1752.5 4.534 5.252
20000 1715 8.969 9.956

10 20175 1732.5 8.983 9.802
20350 1750 8.993 10.070
20025 1717.5 13.477 14.630
15 20175 1732.5 13.495 14.570
20325 1747.5 13.407 14.650
20050 1720 17.891 19.310
20 20175 1732.5 18.018 19.560
20300 1745 17.933 19.290
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) 19957 1710.7 1.116 1.476
1.4 20175 1732.5 1.124 1.497
20393 1754.3 1.113 1.465
19965 1711.5 2.718 3.467
3 20175 1732.5 2.723 3.267
20385 1753.5 2.725 3.417
19975 1712.5 4.526 5.364
5 20175 1732.5 4.538 5.415
64QAM 20375 1752.5 4.532 5.170
20000 1715 8.986 9.947
10 20175 1732.5 8.977 10.048
20350 1750 8.983 9.835
20025 1717.5 13.477 14.500
15 20175 1732.5 13.477 14.630
20325 1747.5 13.406 14.470
20050 1720 17.869 19.230
20 20175 1732.5 18.013 19.230
20300 1745 17.915 19.320
LTE Band 42
Bandwidth Frequenc 99% Power -26dBc
RB | Modulation | ., ) | Channel (I?IIHz) ’ Bandwidth(MHz) | Bandwidth(MHz)
42115 3452.5 4516 5.459
5 42590 3500 4.558 6.037
43065 3547.5 4.532 5.5632
42140 3455 9.026 10.700
10 42590 3500 9.022 11.080
QPSK 43040 3545 9.013 11.170
42165 3457.5 13.435 14.540
15 42590 3500 13.478 15.580
100% 43015 3542.5 13.474 15.430
42190 3460 17.937 19.260
20 42590 3500 17.920 20.180
42990 3540 17.969 19.070
42115 3452.5 4.565 5.306
5 42590 3500 4.528 5.334
16QAM 43065 3547.5 4.522 5.306
42140 3455 8.988 10.110
10 42590 3500 8.995 10.200
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43040 3545 9.005 10.160
42165 3457.5 13.461 15.370
15 42590 3500 13.483 14.750
43015 3542.5 13.472 15.490
42190 3460 17.925 20.190
20 42590 3500 17.941 19.260
42990 3540 17.933 19.700

42115 3452.5 4.522 5.296

5 42590 3500 4.523 5.186

43065 3547.5 4.524 5.262

42140 3455 8.994 9.901
10 42590 3500 8.983 10.050
64QAM 43040 3545 9.008 10.220
42165 3457.5 13.489 15.950
15 42590 3500 13.503 15.370
43015 3542.5 13.502 15.180
42190 3460 17.952 19.370
20 42590 3500 17.931 20.200
42990 3540 17.938 19.390
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\_) RF Test Report

Report No.: R2111A0978-R2

LTE Band 4 QPSK 1.4MHz CH-Low

LTE Band 4 QPSK 3MHz CH-Low

B it bpetrum sy Ceccaperd B8

‘Center Freq 1.710700000 GHz

Ref Offget 1,77 dB
Ref 40.00 dBm

Occupied Bandwidth
1.1115 MHz
453 Hz
1.455 MHz

Transmit Freq Eror
x dB Bandwidth

Canser Freq: 1710700000 GHz
roe Aum

AvgiHeld: 200700

#VEW 91 kHz

Total Power 26.9 dBm

% of OBW Power 89.00 %
xdB -26.00 dB

Fadio Sid o

Radio Devie: 3TS

B Frt beecum eatam - Oropwd B9

Center Freq 1.711500000 GHz

Ref Offset 177 8
Ref 40.00 dBm

Occupied Bandwidth

2.7180 MHz
5,899 kHz
3.368 MHz

Transmit Freq Emor
z dB Bandwidth

Conar Freq; 1.711800000 O
. Trig: FresRun

sdmen: 40 58

Total Power

% of OBW Power
= dB

He Radio Sid None
AvgiHold: 200200
Radio Devics: BTS

27.3 dBm

99,00 %
-26.00 dB

LTE Band 4 QPSK 1.4MHz CH-Middle

LTE Band 4 QPSK 3MHz CH-Middle

B Frg Somtrum tesbre  Sicopad £

‘Center Freq 1.732500000 GHz

oter 1733 GHz
Res BW 30 kHz
Occupied Bandwidth
1.1236 MHz
Transmit Freq Eror 5.164 kHz
= dB Bandwidth 526 MHz

- Trig: Fres Aun

Canser Freq: 1712800000 GHz

sAmen: 40 88

#VEW 91 kHz

Total Power 24.2 dBm

% of OBW Power 89.00 %
xdB -26.00 dB

AvgiHeld: 200700

Radio Devie: 3TS

Span 2.8 MHz
Sweep I ms|

Ref Offzet 1,74 o8
Ref 40.00 dBm

|

enter 1.733 GHz
sRes BW 62 kHz
Occupied Bandwidth
2.7148 MHz
2.1 kHz
3.326 MHz

Transmit Freq Emor
z dB Bandwidth

Conar Freg: 1.732600000 GHE
. Trig: FresRun

sdmen: 40 58

#VBW 180 ki

Total Power

% of OBW Power
= dB

Radio Std None
AvgiHold: 200200
Radio Devics: BTS

Span 6 MHz
h'EEFl 1.533 ms|

24.7 dBm

99,00 %
-26.00 dB

LTE Band 4 QPSK 1.4MHz CH-High

LTE Band 4 QPSK 3MHz CH-High

[T —————

Center Freq 1.754300000 GHz

Occupied Bandwidth

1.1081 MHz
-1.630 kHz
1.470 MHz

Transmit Freq Eror
x dB Bandwidth

Canser Freq: 1784300000 GHz

AvgiHeld: 200700

#VEW 91 kHz

Total Power 27.1 dBm

% of OBW Power 89.00 %
xdB -26.00 dB

Radio Sud

Radio Devie: 3TS

Span 2.8 MHz
Sweep I ms|

B Frt beecum eatam - Oropwd B9

nter Freq 1.753500000 GHz

Ref Offset 1,76 68

Ref 40.00 dBm

Occupied Bandwidth
2.7169 MHz
163 Hz
3.251 MHz

Transmit Freq Emor
z dB Bandwidth

Cnar Freq; 1.763500000 O
. Trig: FresRun

sdmen: 40 58

#VBW 180 kHz

Total Power

% of OBW Power

He Fadio Sed: N
AvgiHold: 200200
Radio Devics: BTS

Span 6 MHz
h'EEFl 1.533 ms|

27.6 dBm

99,00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No.: R2111A0978-R2

LTE Band 4 QPSK 5MHz CH-Low

LTE Band 4 QPSK 10MHz CH-Low

= B

Canter Freq: 1712560000 GHz Radio S0 Now

AvgiHeld: 2007200

Center Freq 1.712500000 GHz

Radio Deviee: BTS

Span 10 MH.
Sweep 1ms|

enter 1.713 GHz

wRes BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 26.9 dBm
4.5372 MHz
10.662 kHz % of OBW Power

5.329 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1714000000 GHz Radio Sed None
Trig: Fres Rum AvgiHeid: 200200
sAen: 40 o8

Radio Devies: BTS

Ref Offset 1.77 dB
Ref 40.00 dBm

Span 20 MHz

Center 1.715 GHz
#R sﬁ'!!p 1 ms|

es BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 26.4 dBm
9.0339 MHz
18.854 kHz % of OBW Power

10.04 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Ermmor
x dB Bandwidth

LTE Band 4 QPSK 5MHz CH-Middle

LTE Band 4 QPSK 10MHz CH-Middle

ey Spmcinem b - Dxcopeed =

Canter Freq: 1732500000 GHz Radio 10 Now

. Trig: Fres Run Aovgibobd: 200200
sAnen: 40 0B

Center Freq 1.732500000 GHz

Radio Deviee: BTS

Span 10 MHz,
Sweep 1ms|

enter 1.733 GHz

wRes BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 24.2 dBm
4.5262 MHz
7.740 kHz % of OBW Power

5.259 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Emmor
x dB Bandwidth

Canser Freq: 1732500000 GHz Radio Sed: Non
Trig: Fres Aum Avgieid: 200700

sAmen: 40 4B

enter Freq 1.732500000 GHz
A GaimLow Radio Devics: BTS

Ref Offset 1.74 dB
Ref 40.00 dBm

Span 20 MHz

Center 1.733 GHz
I sﬁ'!!p 1 ms|

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 24.3 dBm
8.9818 MHz
8.236 kHz % of OBW Power

9.950 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Ermmor
x dB Bandwidth

LTE Band 4 QPSK 5MHz CH-High

LTE Band 4 QPSK 10MHz CH-High

o — ===

Canter Freq: 1782500000 GHz Radio S0 Now

. Trig: Fres Run Aovgibobd: 200200
sAnen: 40 0B

Center Freq 1.752500000 GHz

Radio Deviee: BTS

Span 10 MHz,
Sweep 1ms|

enter 1.753 GHz
isRes BWW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power 27.3 dBm
4.5330 MHz
3.933 kHz % of OBW Power

5.326 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Emmor
x dB Bandwidth

B8 gt pednee Srabon  Ccoaed B8 =
Conter Freq: 1780000000 GHz Radio St None
. Trig: Fres Run AvgiHeid: 200200

sAen: 40 o8

Center Freq 1.750000000 GHz

Radio Devies: BTS

Ref Offset 1. dB8
Ref 40.00 dBm

Span 20 MHz
sﬁ'!!p 1 ms|

Center 1.75 GHz
sRes BW 200 kHz

#VBW 620 kHz

Occupied Bandwidth Total Power 27.3 dBm
8.9747 MHz
23011 kHz % of OBW Power

9.946 MHz xdB

Transmit Freq Ermmor

x dB Bandwidth -26.00 dB

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 29 of 89

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0978-R2

LTE Band 4 QPSK 15MHz CH-Low

LTE Band 4 QPSK 20MHz CH-Low

=

Center Freq 1.717500000 GHz

enter 1718 GHz
sRes BW 300 kHz
Occupied Bandwidth
13.447 MHz
26.063 kHz
14.58 MHz

Transmit Freq Emmor
x dB Bandwidth

Canser Freg: 1717500000 GHz

AvgiHeld: 2007200

Radio St o

Radio Deviee: BTS

#VEW 910 kHz

Total Power 26.1 dBm

% of OBW Power
xdB

89.00 %
-26.00 dB

Conter Freq: 1720000000 GHz Radio St None
Trig: Fres Rum AvgiHeid: 200200

sAmen: 40 4B

Radio Devies: BTS

Ref Offset 1.76 dB
Ref 40.00 dBm

Span 40 MHz
sﬁ'!!p 1 ms|

Center 1.72 GHz
sRes BIW 430 kHz

Occupied Bandwidth Total Power 26.1 dBm
17.935 MHz
6.789 kHz

19.14 MHz

89.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Ermmor
x dB Bandwidth

LTE Band 4 QPSK 15MHz CH-Middle

LTE Band 4 QPSK 20MHz CH-Middle

g pmtnm fnpam - Gt £

Center Freq 1.732500000 GHz

enter 1733 GHz
sRes BW 300 kHz
Occupied Bandwidth
13.480 MHz
8.549 kHz
14.63 MHz

Transmit Freq Emmor
x dB Bandwidth

Canser Freq: 1712800000 GHz
- Trig: Fres Aun
sAmen: 40 88

AvgiHeld: 2007200

#VEW 910 kHz

Total Power 24.5 dBm

% of OBW Power
xdB

89.00 %
-26.00 dB

Radio S None

Radio Deviee: BTS

Span 30 MHz,
Sweep 1ms|

Conter Freq: 1731500000 GHz Radio Sid: None
Trig: Fres Rum AvgiHeid: 200200

" e 40 dB

enter Freq 1.732500000 GHz

A GainLow Radio Devies: BTS

Ref Offset 1.74 dB
Ref 40.00 dBm

Span 40 MHz

Center 1.733 GHz
I sﬁ'!!p 1 ms|

#Res BW 430 kHz

Occupied Bandwidth Total Power 25.1 dBm
17.961 MHz
4.735 kHz

19.24 MHz

% of OBW Power
xdB

89.00 %
-26.00 dB

Transmit Freq Ermmor
x dB Bandwidth

LTE Band 4 QPSK 15MHz CH-High

LTE Band 4 QPSK 20MHz CH-High

=

Center Freq 1.747500000 GHz

enter 1.748 GHz
isRes BWW 300 kHz

Occupied Bandwidth

13.468 MHz
37.901 kHz
14.70 MHz

Transmit Freq Emmor
x dB Bandwidth

- Trig: Fres Aun

Canser Freq: 1747500000 GHE Radio St

AvgiHeld: 2007200
sAmen: 40 88

#VEW 910 kHz

Total Power 26.8 dBm

% of OBW Power
xdB

89.00 %
-26.00 dB

o Norw

Radio Deviee: BTS

Span 30 MHz,
Sweep 1ms|

B Ervght tpncinen Sk - Deapad £ e
Canter Freq: 1745000000 GHz Radio St None
. Trig: Frea flun AvgiHeid: 200200

sAen: 40 o8

Center Freq 1.745000000 GHz
Radio Devics: BTS

Ref Offset 1.74 dB
Ref 40.00 dBm

Center 1.745 GHz
[sRes B 430 kHz

Occupied Bandwidth Total Power 26.6 dBm
17.970 MHz
45615 kHz

19.21 MHz

% of OBW Power
xdB

Transmit Freq Ermmor

x dB Bandwidth -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No.: R2111A0978-R2

LTE Band 4 16QAM 1.4MHz CH-Low

LTE Band 4 16QAM 3MHz CH-Low

B Frg Somtrum tesbre  Sicopad £ Er

Canter Freq: 1710760000 GHz Fadio Sud o

AvgiHeld: 200700

Center Freq 1.710700000 GHz

Radio Devie: 3TS

Span 2.8 MHz
Sweep I ms|

enter 1.711 GHz
R ! FVBW 91 kHz

Total Power 27.1 dBm

Occupied Bandwidth
1.1288 MHz
-1.7T68 kHz % of OBW Power

1.516 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Eror
x dB Bandwidth

T =
Cntar Freg: 1.711800000 GHE Radio Std None
. Trige FreeRun AvgiHold: 200200
- aiiten: 0 08

Center Freq 1.711500000 GHz

Radio Devies: BTS

Ref Offset 177 8
Ref 40.00 dBm

Span 6 MHz

#VBW 180 kHz Sweep 1.533ms|

Occupied Bandwidth Total Power 27.2 dBm
2.7181 MHz
1.676 kHz % of OBW Power

3.360 MHz x dB

99,00 %
-26.00 dB

Transmit Freq Emor
z dB Bandwidth

LTE Band 4 16QAM 1.4MHz CH-Middle

LTE Band 4 16QAM 3MHz CH-Middle

[T ————— o=

Canter Freq: 1732500000 GHz Fadio Sud o

roe Aum AvgiHeld: 200700

Center Freq 1.732500000 GHz

Radio Devie: 3TS

Span 2.8 MHz
Sweep I ms|

enter 1.733 GHz
R ! FVBW 91 kHz

Total Power 24.2 dBm

Occupied Bandwidth
1.1069 MHz
-654 Hz % of OBW Power

1.472 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Eror
x dB Bandwidth

iy v Seatyoe - Do 6% g

Conter Freq: 1732500000 GHz Radio See: Non
. Trig: Free Run AvgiHold: 2007200

sdmen: 40 58

nter Freq 1.732500000 GHz

Radio Devies: BTS

Ref Offzet 1,74 o8
Ref 40.00 dBm

Span 6 MHz

#VBW 180 kHz Sweep 1.533ms|

Occupied Bandwidth Total Power 24.7 dBm
2.7134 MHz
2,448 kHz

3.318 MHz

% of OBW Power  99.00 %

-26.00 dB

Transmit Freq Emor
z dB Bandwidth

LTE Band 4 16QAM 1.4MHz CH-High

LTE Band 4 16QAM 3MHz CH-High

e ——Ty =T

Canter Freq: 1784300000 GHz Fadio Sud Nows

. Trig: Fres Run Aovgibobd: 200200
sAnen: 40 0B

Center Freq 1.754300000 GHz
Raio Davice: 375

Span 2.8 MHz

#VEW 91 kHz Sweep I ms|

Total Power 27.1 dBm

Occupied Bandwidth
1.1161 MHz
248 Hz % of OBW Power

1.440 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Eror
x dB Bandwidth

B Fevis St Aestim - Gt £ =

Conar Freg: 1783800000 GHE Radio Std None

. Trig FresRun AvgiHold: 200200
ainen: 20 68

Center Freq 1.753500000 GHz

Radio Devies: BTS

Ref Offset 1,76 o8
Ref 40.00 dBm

Span 6 MHz
h'EEFl 1.533 ms|

#VBW 180 kHz

Occupied Bandwidth Total Power 27.7 dBm
2.7220 MHz
1.624 kHz

3.336 MHz

of OBW Power  99.00 %

-26.00 dB

Transmit Freq Emor
z dB Bandwidth

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 31 of 89

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0978-R2

LTE Band 4 16QAM 5MHz CH-Low

LTE Band 4 16QAM 10MHz CH-Low

B Frg Somtrum tesbre  Sicopad £

Canser Freq: 1712800000 GHz

Center Freq 1.712500000 GHz
AvgiHeld: 200700

Radio Devie: 3TS

enter 1.713 GHz
isRes BWW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power 26.7 dBm
4.5262 MHz
11.060 kHz % of OBW Power

5.335 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Eror
x dB Bandwidth

B Fevis St Aestim - Gt £ =

Comar Freg: 1.715000000 GHE Radio Sed None

. Trig FresRun AvgiHold: 200200
ainen: 20 68

Center Freq 1.715000000 GHz

Radio Devies: BTS

Ref Offset 177 8
Ref 40.00 dBm

Span 20 MHz

#VBW 620 kHz Sweep 1ms)

Occupied Bandwidth Total Power 26.6 dBm
8.9686 MHz
19.157 kHz % of OBW Power

9.956 MHz = dB

99,00 %
-26.00 dB

Transmit Freq Emor
z dB Bandwidth

LTE Band 4 16QAM 5MHz CH-Middle

LTE Band 4 16QAM 10MHz CH-Middle

[T —————

Canser Freq: 1712800000 GHz
roe Aum AvgiHeld: 200700

Center Freq 1.732500000 GHz

Radio Devie: 3TS

I

enter 1.733 GHz

wRes BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 24.4 dBm
4.5296 MHz
4.685 kHz % of OBW Power

5.263 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Eror
x dB Bandwidth

Fadio Sud o

e — =

Conar Freg: 1732600000 GHE Radio Std None

. Trig FresRun AvgiHold: 200200
ainen: 20 68

nter Freq 1.732500000 GHz
Radio Devies: BTS

Ref Offzet 1,74 o8
Ref 40.00 dBm

Span 20 MHz

#VBW 620 kHz Sweep 1ms)

Occupied Bandwidth Total Power 24.3 dBm
8.9828 MHz
9.317 kHz

9,802 MHz

% of OBW Power  99.00 %

-26.00 dB

Transmit Freq Emor
z dB Bandwidth

LTE Band 4 16QAM 5MHz CH-High

LTE Band 4 16QAM 10MHz CH-High

B Frg Somtrum tesbre  Sicopad £

Canser Freq: 1782500000 GHz
- Trig: Fres Aun AvgiHeld: 200700
sAmen: 40 88

Center Freq 1.752500000 GHz

Radio Devie: 3TS

enter 1.753 GHz
isRes BWW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power 27.3 dBm
4.5340 MHz
5.787 kHz % of OBW Power

5.252 MHz xdB

89.00 %
-26.00 dB

Transmit Freq Eror
x dB Bandwidth

Fadio Sid o

B Fevis St Aestim - Gt £ =

Cntar Freg: 1760000000 GHE Radio Std None

. Trig FresRun AvgiHold: 200200
ainen: 20 68

nter Freq 1.750000000 GHz
Radio Devies: BTS

Ref Offset 1,76 68

Ref 40.00 dBm

Span 20 MHz
sﬁ'!!p 1 ms|

#VBW 620 kHz

Occupied Bandwidth Total Power 27.4 dBm
8.9930 MHz
9.572 kHz of OBW Power

10.07 MHz = dB

99,00 %
-26.00 dB

Transmit Freq Emor
z dB Bandwidth
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LTE Band 4 16QAM 15MHz CH-Low

LTE Band 4 16QAM 20MHz CH-Low

B Frg Somtrum tesbre  Sicopad £

Center Freq 1.717500000 GHz

enter 1718 GHz
sRes BW 300 kHz
Occupied Bandwidth
13.477 MHz
22 863 kHz
14.63 MHz

Transmit Freq Eror
x dB Bandwidth

Canser Freg: 1717500000 GHz

AvgiHeld: 200700

#VEW 910 kHz

Total Power 26.1 dBm

% of OBW Power 89.00 %
xdB -26.00 dB

Radio Sud Nows

Radio Devie: 3TS

Span 30 MHz
Sweep 1ms

B Frt beecum eatam - Oropwd B9

Center Freq 1.720000000 GHz

Ref Offset 1,76 58
Ref 40.00 dBm

enter 1.72 GHz
sRes BW 430 kHz
Occupied Bandwidth
17.891 MHz
2.598 kHz
19.31 MHz

Transmit Freq Emor
z dB Bandwidth

. Trig: FresRun

Conter Freq: 1.720000000 GHz
AvgiHold: 2007200

sdmen: 40 58

SVBW 1.2 MHz

Total Power 26.2 dBm

% of OBW Power 99.00 %
= dB -26.00 dB

Fadio Sed None

Radio Devies: BTS

Sweep 1ms|

LTE Band 4 16QAM 15MHz CH-Middle

LTE Band 4 16QAM 20MHz CH-Middle

[T —————

Center Freq 1.732500000 GHz

enter 1733 GHz
sRes BW 300 kHz
Occupied Bandwidth
13.495 MHz
-4.098 kHz
14.57 MHz

Transmit Freq Eror
x dB Bandwidth

Canser Freq: 1712800000 GHz
roe Aum AvgiHeld: 200700

#VEW 910 kHz

Total Power 24.5 dBm

% of OBW Power 89.00 %
xdB -26.00 dB

Fadio Sud. b

Radio Devie: 3TS

Span 30 MHz
Sweep 1ms

T — e ——T

nter Freq 1.732500000 GHz

Ref Offzet 1,74 o8
Ref 40.00 dBm

Res BW 430 kHz
Occupied Bandwidth
18.018 MHz

2.169 kHz
19.56 MHz

Transmit Freq Emor
z dB Bandwidth

. Trig: FresRun

Conter Freq: 1732500000 GHz
AvgiHold: 2007200

sdmen: 40 58

SVBW 1.2 MHz

Total Power 25.0 dBm

% of OBW Power  99.00 %
= dB -26.00 dB

Radio Sed: None

Radio Devies: BTS

Span 40 MHz
sﬁ'!!p 1 ms|

LTE Band 4 16QAM 15MHz CH-High

LTE Band 4 16QAM 20MHz CH-High

B Frg Somtrum tesbre  Sicopad £

Center Freq 1.747500000 GHz

enter 1.748 GHz
sRes BW 300 kHz

Occupied Bandwidth

13.407 MHz
64.368 kHz
14.65 MHz

Transmit Freq Eror
x dB Bandwidth

- Trig: Fres Aun

Canser Freq: 1747500000 GHE

sAmen: 40 88

#VEW 910 kHz

Total Power 26.9 dBm

% of OBW Power 89.00 %
xdB -26.00 dB

AvgiHeld: 200700

Fadio Sud o

Radio Devie: 3TS

Span 30 MHz
Sweep 1ms

B Frt beecum eatam - Oropwd B9

nter Fregq 1.745000000 GHz

Ref Offzet 1,74 o8
Ref 40.00 dBm

enter 1.745 GHz
Res BW 430 kHz
Occupied Bandwidth
17.933 MHz
B86.918 kHz
19.20 MHz

Transmit Freq Emor
z dB Bandwidth

. Trig: FresRun

Conter Freg: 1745000000 GHz
AvgiHold: 2007200

sdmen: 40 58

SVBW 1.2 MHz

Total Power 26.6 dBm

of OBW Power  99.00 %
= dB -26.00 dB

Radio Sid: None

Radio Devies: BTS
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\_) RF Test Report

Report No.: R2111A0978-R2

LTE Band 4 1.4MHz 64QAM CH-Low

LTE Band 4 3MHz 64QAM CH-Low

I Cori Somcim by - Cctapoet B e

Conar Freg: 1710700000 GHE Rado Sid bow

_ Trig: Free Run AvglHeid: 200200
saien: 40 08

1.710700000 GHz

Radio Davica: BTS

ot 127 08
40.00 dBm

enter 1.711 GHz
5 SVBW 91 kHz

W 30 kHz

Total Power 268 dBm

Occupled Bandwidth

1.1158 MHz
4,666 kHz % of OBW Power
1.476 MHz = dB

90.00 %
-26.00 dB8

Transmit Freq Emor
x dB Bandwidth

B £ vt Angbrer Dot $ e

Canter Freq: 1711800000 GHz Fadio Sad None
Trig: Fres Fiun AvglHold: 200200

sAnen: 40 dB

Center Freq 1.711500000 GHz

Fadio Device: BTS

Ref Offget 127 dB
Ref 40,00 dBm

Span 6 MHz

FVEBW 150 kHz Sweep 1,533

Occupied Bandwidth Total Power 26.8 dBm

2.7180 MHz
4800 kHz % of OBW Power
3467 MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Emor
x dB Bandwidth

LTE Band 4 1.4MHz 64QAM CH-Middle

LTE Band 4 3MHz 64QAM CH-Middle

I Cered Somcin b - Cctapeed B e

Conar Freg: 1732800000 GHE Rado Sid bow

. Trig: Free Run AvglHeid: 200200
saien: 40 08

Radio Davica: BTS

1.733 GHz

W 30 kHz EVBW 91 kHz

Total Power 238 dBm

Occupied Bandwidth

1.1238 MHz
-2.863 kHz % of OBW Power
1.497 MHz = dB

90.00 %
-26.00 dB8

Transmit Freq Emor
x dB Bandwidth

Ly e —T ==
Canter Freq: 173800000 GHz Fadio Sad None

. Trig: FreeFiun AvglHold: 200200
o ke 40 dB

Center Freg 1.7

Fadio Device: BTS

Ref Offset 124 B
Ref 40.00 dBm

Span 6 MHz

FVEW 150 kHz Sweep 1533 ms

Occupied Bandwidth Total Pawer 24.4 dBm
2.7235 MHz

-3.366 kHz % of OBW Power
3267 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Emor
x dB Bandwidth

LTE Band 4 1.4MHz 64QAM CH-High

LTE Band 4 3MHz 64QAM CH-High

I Cori Somcim by - Cctapoet B e

Conar Freg: 1784300000 GHE Radio Sid

_ Trig: Free Run AvglHeid: 200200
saien: 40 08

Radio Davica: BTS

1.754 GHz

W 30 kHz EVBW 91 kHz

Total Power 26.7 dBm

Occupied Bandwidth
1.1128 MHz
11 Hz % of OBW Power

1.465 MHz = dB

90.00 %
-26.00 dB8

Transmit Freq Emor
x dB Bandwidth

B £ vt Angbrer Dot $ e

Fadio Sad: N

Canser Freq: 175300000 GHz

Trig: Free flun
sAnen: 40 dB

AvgiHold: 200290
Fadio Device: BTS

Ref Offse [
Ref 40.00 dBm

Span 6 M

FVEBW 150 kHz Sweep 1,533

Occupied Bandwidth Total Power 27.3 dBm

2.7247 MHz
-5.414 kHz % of OBW Power
3417 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Emor
x dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2111A0978-R2

LTE Band 4 5MHz 64QAM CH-Low

LTE Band 4 10MHz 64QAM CH-Low

B s Spmutrm vy - G B0

1.712500000 GHz

ot 127 08
40.00 dBm

1.713 GHz
W 100 kHz

Enll
Occupied Bandwidth

4.5257 MHz
-1.972 kHz
5.364 MHz

Transmit Freq Emor
x dB Bandwidth

. Trig: Free Run

Cornar Freg: 1712800000 GHE
AvglHeld: 200200
tten: 40 0B

SVBW 300 kHz

Total Power 265 dBm

% of OBW Power
x dB

90.00 %
-26.00 dB8

Radio Sid Now

Radio Davica: BTS

Span 10 MHz
Sweep 1ms

B ot Sprctm s Doviged 8

Center Freq 1.715000000 GHz

Ref Offget 127 dB
Ref 40,00 dBm

1715 GHz
s BIW 200 kHz
Occupied Bandwidth
8.9861 MHz
=3.709 kHz
9.947 MHz

Transmit Freq Emor
x dB Bandwidth

Canser Freq: 1715000000 GHz
Trig: Free flun
sAnen: 40 dB

FVBW 630 kHz

Total Power

% of OBW Power
xdB

AvgiHold: 200290

26.3 dBm

-26.00 dB

Fadio Sad: None

Fadio Device: BTS

99.00 %

LTE Band 4 5MHz 64QAM CH-Middle

LTE Band 4 10MHz 64QAM CH-Middle

B s Spmutrm vy - G B0

1.733 GHz
W 100 kHz
Occupied Bandwidth
4.5380 MHz
-5.356 kHz
5.415 MHz

Transmit Freq Emor
x dB Bandwidth

. Trig: Free Run

Cornar Freg: 1732500000 GHE
AvglHeld: 200200
tten: 40 0B

SVBW 300 kHz

Total Power 241 dBm

% of OBW Power
x dB

90.00 %
-26.00 dB8

Radio Sid Now

Radio Davica: BTS

Span 10 MHz
Sweep 1ms

B ot Sprctm s Doviged 8

Center Freg 1.7

Ref Offset 124 B
Ref 40.00 dBm

Occupied Bandwidth
8.9767 MHz
-11.404 kHz
10.05 MHz

Transmit Freq Emor
x dB Bandwidth

Canser Freq: 173500000 GHz
Trig: Free flun
sAnen: 40 dB

FVBW 630 kHz

Total Power

% of OBW Power
xdB

AvgiHold: 200290

24.0 dBm

-26.00 dB

Fadio Sad: None

Fadio Device: BTS

Span 20 MHz|
Sweep 1ms

99.00 %

LTE Band 4 5MHz 64QAM CH-High

LTE Band 4 10MHz 64QAM CH-High

B s Spmutrm vy - G B0

1.753 GHz
W 100 kHz
Occupied Bandwidth
4.5324 MHz
6.162 kHz
5170 MHz

Transmit Freq Emor
x dB Bandwidth

. Trig: Free Run

Cornar Freg: 1762800000 GHE
AvglHeld: 200200
tten: 40 0B

SVBW 300 kHz

Total Power 269 dBm

% of OBW Power
x dB

90.00 %
-26.00 dB8

Radio St b

Radio Davica: BTS

Span 10 MHz
Sweep 1ms

B ot Sprctm s Doviged 8

Center Freg 1.75

Ref Offse [
Ref 40.00 dBm

175 GHz
BW 200 kHz

Occupied Bandwidth
8.9826 MHz

-4.773 kHz

Transmit Freq Emor
x dB Bandwidth

Canser Freq: 1. TH000000 GHz
Trig: Free flun
sAnen: 40 dB

FVBW 630 kHz

Total Power

% of OBW Power
xdB

AvgiHold: 200290

27.0 dBm

-26.00 dB

Fadio Sad: None

Fadio Device: BTS

Span 20 MHz|
Sweep 1ms

99.00 %

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2111A0978-R2

LTE Band 4 15MHz 64QAM CH-Low

LTE Band 4 20MHz 64QAM CH-Low

B s Spmutrm vy - G B0

1717500000 GHz

ot 1 26 0B
40.00 dBm

en‘leu 1.718 GHz
BW 300 kHz
Occupied Bandwidth
13.477 MHz
-21.498 kHz
14.50 MHz

Transmit Freq Emor
x dB Bandwidth

Comar Freg: 1.717800000 GHr Radio Sid Nonw
Trig: Free Run AvglHeid: 200200

tten: 40 0B Radio Davica: BTS

Span 30 MHz

#VBW 910 kHz Sweep 1ms

Total Power

of OBW Power  90.00 %

-26.00 dB8

[ ————
Center Freq 1.720000000 GHz

Ref Offset 1.26 aB
Ref 40,00 dB:

enter 172 GHz
tRes BW 430 kHz
Occupied Bandwidth
17.869 MHz
-34.442 kHz
19.23 MHz

Transmit Freq Emor
x dB Bandwidth

Canter Freq: 1720000000 GHz Fadio Sad None

Trig: Free Run AvgiHold: 200200

sAnen: 40 dB Fadio Device: BTS

SVEW 1.2 MHz

Total Power

% of OBW Power  99.00 %
xdB -26.00 dB

LTE Band 4 15MHz 64QAM CH-Middle

LTE Band 4 20MHz 64QAM CH-Middle

B s Spmutrm vy - G B0

40.00 dBm

en‘leu 1.733 GHz
BW 300 kHz
Occupied Bandwidth
13.477 MHz
44,812 kHz
14.63 MHz

Transmit Freq Emor
x dB Bandwidth

Radio 51 Nove

Cornar Freg: 1732500000 GHE

Trig: Fres Run
tten: 40 0B

AvglHeld: 200200
Radio Davica: BTS

Span 30 MHz

#VBW 910 kHz Sweep 1ms

Total Power 242 dBm

% of OBW Power  90.00 %
= dB -26.00 dB

[ ————
Center Freq 1.732500000 GHz

Ref Offset 124 B
Ref 40.00 dBm

enter 1,733 GHz
tRes BW 430 kHz
Occupied Bandwidth
18.013 MHz
-34.873 kHz
19.23 MHz

Transmit Freq Emor
x dB Bandwidth

Canter Freq: 173800000 GHz Fadio St None
Trig: Fres Fiun AvglHold: 200200

sAnen: 40 dB Fadio Device: BTS

HFVEW 1.2 MHz Sweep 1ms

Total Power 24.8 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

LTE Band 4 15MHz 64QAM CH-High

LTE Band 4 20MHz 64QAM CH-High

B s Spmutrm vy - G B0

enter 1.748 GHz

Occupied Bandwidth

3.406 MHz
30.015 kHz
14.47 MHz

Transmit Freq Emor
x dB Bandwidth

Radio Sid Now

Cornar Frag: 1747500000 GHE

Trig: Fres Run
tten: 40 0B

AvglHeld: 200200
Radio Davica: BTS

Span 30 MHz

#VBW 910 kHz Sweep 1ms

Total Power 264 dBm

% of OBW Power  90.00 %
= dB -26.00 dB

B ot Sprctm s Doviged 8

Center Freq 1.745000000 GHz

Ref Offset 124 B
Ref 40.00 dBm

enter 1,745 GHz
- BW 430 kHz

Occupied Bandwidth

17.915 MHz
Transmit Freq Emor 15.578 kHz
x dB Bandwidth 10.32 MHz

Canter Freq: 1744000000 GHz Fadio St None
Trig: Fres Fiun AvglHold: 200200

sAnen: 40 dB Fadio Device: BTS

SVEW 1.2 MHz

Total Power 26.3 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 36 of 89




\_) RF Test Report

Report No.: R2111A0978-R2

LTE Band 42 QPSK 5MHz CH-Low

LTE Band 42 QPSK 10MHz CH-Low

Center Freq 3.452500000 GHz Canaer Freq: 1452500000 GHz Radia St Hone
o Trig: Fres Run Avgitold:» 100100
AFGainLow *_ #Amen: 40 08 Rasio Dwvice: BTS

lCenter 3453GHz ) ) ) ) e " Span 10 MHz
isRes BIW 100 kHz #VAW 300 kHz Sweep 1ms||

Occupied Bandwidth Total Power 30.1 dBm
4.5159 MHz

Transmit Freq Emmor 15.362 kHz % of OBW Power 89.00 %
= dB Bandwidth 5.450 MHz xdB -26.00 dB

s
[Ty e ——
Center Freq 3.455000000 GHz Carser Freq: 1455000000 GHz Radie Sl Nene

= Trig: Free Run Agibiod> 190100
AFGuindow © #Ames: 40 48 Raic Dvice: BTS

_Ref 40.00 dBm

Span 20 MHz
SVEW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power
9.0257 MHz

Transmit Freq Emor 21.871 kHz % of OBW Power 80.00 %
x dB Bandwidth 10.70 MHz = dB -26.00 dB

LTE Band 42 QPSK 5MHz CH-Middle

LTE Band 42 QPSK 10MHz CH-Middle

Center Freq 3,500000000 GHz Caraer Freq: 2500000000 GHz Radio St Hone
o Trig: Fres Run Avgitold:> 100100
AFGainLow *_ #Amen: 40 08 Rasio Dwvice: BTS

Ref 40.00 dBm

icenter 3.5 GHz ) ) ) ) ) e " Span 10 MHz
isRes BIW 100 kHz #VAW 300 kHz Sweep 1ms||

Occupied Bandwidth Total Power 28.7 dBm
4.5584 MHz

Transmit Freq Emmor 8.039 kHz % of OBW Power 89.00 %
= dB Bandwidth 6.037 MHz xdB -26.00 dB

i

Kyt Spectum Anairm - Orruped B9 -

wter Freq 3500000000 GHz Carsar Freq: 3500000000 GHE mame st Neno (Ll

W Trig: Free fun AvgiMold:> 1006100
F Gain L ow #Anen: 40 dB Rasio Duvice: BTS
_Ref 40.00 dBm _ _ _

Clear Write
=
Average
==
Max Hold

Span 20 MHz

L —
#VEW 620 kHz Sweep 1ms Min Hold

Occupied Bandwidth Total Power 28.2 dBm
9.0219 MHz

Transmit Freq Emor 10.954 kHz % of OBW Power 80.00 %

x dB Bandwidth 11.08 MHz = dB -26.00 dB

LTE Band 42 QPSK 5MHz CH-High

LTE Band 42 QPSK 10MHz CH-High

Center Freq 3,547500000 GHz Canaer Freq: 1547500000 GH2 Radia St Hone
o Trig: Fres Run Avgitold:» 100100
AFGainLow *_ #Amen: 40 08 Rasio Dwvice: BTS

Ref 40.00 dBm

lCenter 3548 GHz ) ) ) ) e " Span 10 MHz
isRes BIW 100 kHz #VAW 300 kHz Sweep 1ms||

Occupied Bandwidth Total Power 29.2 dBm
4.5321 MHz

Transmit Freq Emmor 4.344 kHz % of OBW Power 89.00 %

= dB Bandwidth 5.532 MHz xdB -26.00 dB

s
[Ty e ——
Center Freq 3545000000 GHz Canser Freq: 3.545000000 Gz Rasie S Menw

o Trig: Free Run Aogiblotd > 100100
MiGainiow  SAmen: 40 48 Racic Duvice: BTS

_Ref 40.00 dBm

enter 3.545GHz " - " Span 20 MHz
R 0 ki #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power
9.0133 MHz
Transmit Freq Emor 36.547 kHz % of OBW Power 0.0
x dB Bandwidth 11.17 MHz = dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report Report No.: R2111A0978-R2

LTE Band 42 QPSK 15MHz CH-Low LTE Band 42 QPSK 20MHz CH-Low

s
[Ty e ——

Center Freq 3.457500000 GHz Canter Frag: LABTH00000 GHe Radia St Hone Center Freq 3.460000000 GHz Canser Freq: 1.480000000 GHE
o Trig: Free Run Avgitold:> 100100 o Trig: Free Run Aogiblotd > 100100
AFGainlow © #Amen: 80 d Reasio Dwvice: BTS MFGainiow — SAmee: 40 98

Raie St Menw

Rasie Davice: BTS

_Ref 40.00 dBm

iCenter 3.458 GHz ) " Span 30 MHz enter 348 GHz . Span 40 MHz
isRes BIW 300 kHz #VAW 910 kHz Sweep 1ms|| lsRes BW 390 kHz

#VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 20.5 dBm Occupied Bandwidth Total Power
13.435 MHz

17.937 MHz

Transmit Freq Emor 53.031 kHz % of OBW Power 80.00 %
z dB Bandwidth 19.26 MHz = dB

Transmit Freq Emmor 42,601 kHz % of OBW Power 89.00 %
= dB Bandwidth 14.54 MHz xdB

-26.00 dB -26.00 dB

LTE Band 42 QPSK 15MHz CH-Middle LTE Band 42 QPSK 20MHz CH-Middle

i
Kyt Spectum Anairm - Orruped B9
Center Freq 3.500000000 GHz Coner Frag: 2.500000000 OHE Radia St Mone wer Freq 3500000000 GHz Carser Freq: 3500000000 GHx
o Trig: Fres Run Avghiold:> 190100 = Trig: Free Run Agibold > 100100
F Gain-Low A 80 Rasio Devien: BTS AP Gaind o shmen: 40 4B

Ihae 5
Rasio Duvice: BTS
Ref 40.00 dBm Ref 40.00 dBm

icenter 3.5 GHz ) " Span 30 MHz ) Span 40 MHz
sRes BW 300 kHz #VAW 910 kHz Sweep 1ms| sRes BW 390 kHz #VEW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 28.4 dBm

Occupied Bandwidth Total Power 28.8 dBm
13.478 MHz 17.920 MHz
Transmit Freq Emor 22.985 kHz % of OBW Power 80.00 %
z dB Bandwidth 20.18 MHz = dB

Transmit Freq Emmor 28.238 kHz % of OBW Power 89.00 %
= dB Bandwidth 15.58 MHz xdB -26.00 dB

-26.00 dB

n_4031 png= saved

LTE Band 42 QPSK 15MHz CH-High LTE Band 42 QPSK 20MHz CH-High

=
Kt fpectum Snafyam - G 6%
Center Freq 3,542500000 GHz Caraer Freq: 2842500000 GH2 Radio Sus None Center Freq 3.540000000 GHz Canser Freg: 1.540000000 GH:
o Trig: Free Run Avgiold:> 100:100 o Trig: Fres Run Avgibodd > 100100
A Gain-Low A 40 0B Rasio Devien: BTS A Gaind ow shmee: 40 4B

Radio St Morw
Radio Duvice: BTS

Ref 40.00 dBm Ref 40.00 dBm

{Center 3.543 GHz

Span 30 MHz
FRes BW 300 kHz #VBW 910 kHz

. Span 40 MHz

Sweep 1 ms <R 0 ki #VEBW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 20.0 dBm Occupied Bandwidth Total Power
13.474 MHz

17.969 MHz
Transmit Freq Emor 63.628 kHz % of OBW Power 0.0
x dB Bandwidth 19.07 MHz = dB -26.00 dB

Transmit Freq Emmor 35.951 kHz % of OBW Power 89.00 %
= dB Bandwidth 15.43 MHz xdB -26.00 dB
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\_) RF Test Report Report No.: R2111A0978-R2

LTE Band 42 16QAM 5MHz CH-Low LTE Band 42 16QAM 10MHz CH-Low

e
[ e——
‘Center Freq 3.452500000 GHz Carter Freq: 1452500000 GH2 Radic St Hone Center Fregq 3.455000000 GHz Caraer Freq. 3455000000 GHe Radic S Nenw

o Trig: Free Run Avgitold:> 100100 o Trig: Free Run Aogiblotd > 100100
FGaintow * SAmen: 40 0B Reasio Dwvice: BTS MiGainiow  SAmen: 40 48 Racic Duvice: BTS

_Ref 40.00 dBm

lCenter 3453GHz ) ) ) ) e " Span 10 MHz " " - . Span 20 MHz
wRes BW 100 kHz #VBW 300 kHz Sweep 1ms i R #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 20.6 dBm Occupied Bandwidth Total Power
4.5651 MHz 8.9878 MHz
Transmit Freq Emmor 11.840 kHz % of OBW Power 89.00 % Transmit Freq Emor 18.758 kHz % of OBW Power 80.00 %
= dB Bandwidth 5.306 MHz xdB -26.00 dB x dB Bandwidth 10.11 MHz = dB -26.00 dB

LTE Band 42 16QAM 5MHz CH-Middle LTE Band 42 16QAM 10MHz CH-Middle

ees
[T r—y
nter Freq 3,500000000 GHz Carser Freq: 3500000000 GHz Radie St Now
o Trig: Fres Run Aogiblotd > 100100
MiGainiow  SAmen: 40 48 Radis Device: B1S
_Ref 40.00 dBm i i _

v
TracefDetector
Clear Write
=
Average
s |

Center Freq 3,500000000 GHz Caraer Freq: 2500000000 GHz Radia Sut Hone
o Trig: Fres Run Avgitold:> 100100
AFGainLow *_ #Amen: 40 08 Rasio Dwvice: BTS

Ref 40.00 dBm

Max Hold

Span 20 MHz

icenter 3.5 GHz ) ) ) ) ) e " Span 10 MHz
R SVEW 620 kHz Sweep 1ms

—- |
es BW 100 kHz #VBW 300 kHz Sweep 1ms i Min Hold

Occupied Bandwidth Total Power 29.2 dBm
4.5281 MHz

Transmit Freq Emmor B8.746 kHz % of OBW Power 89.00 %

= dB Bandwidth 5.334 MHz xdB -26.00 dB

Occupied Bandwidth Total Power

8.9947 MHz
Transmit Freq Emor 17.988 kHz % of OBW Power 80.00 %
x dB Bandwidth 10.20 MHz = dB -26.00 dB

LTE Band 42 16QAM 5MHz CH-High LTE Band 42 16QAM 10MHz CH-High

e
[ e——
‘Center Freq 3.547500000 GHz Caraer Freq: 2547500000 GH2 Radia St Hone Center Freq 3,545000000 GHz Caraer Freq: 3545000000 GHe Radic S Nene

o Trig: Free Run Avgitold:> 100100 o Trig: Free Run Aogiblotd > 100100
AFGainLow *_ #Amen: 40 08 Reasio Dwvice: BTS #Anen: 40 B Racic Duvice: BTS

Ref 40.00 dBm . i . Ref 40.00 dBm

lCenter 3548 GHz ) ) ) ) e " Span 10 MHz " " - . Span 20 MHz
isRes BIW 100 kHz #VAW 300 kHz Sweep 1ms|| s 0K SVEW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 9 Occupied Bandwidth Total Power
4.5218 MHz o 9.0052 MHz
Transmit Freq Emmor 10.326 kHz % of OBW Power 89.00 % Transmit Freq Emor 30.076 kHz % of OBW Power 0.0
= dB Bandwidth 5.306 MHz xdB -26.00 dB x dB Bandwidth 10.16 MHz = dB -26.00 dB
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\_) RF Test Report Report No.: R2111A0978-R2

LTE Band 42 16QAM 15MHz CH-Low LTE Band 42 16QAM 20MHz CH-Low

e
[ e——
‘Center Freq 3.457500000 GHz Caraer Freq: 1457500000 GH2 Radia St Hone Center Freq 3460000000 GHz Caraer Freq: 3480000000 GHe Radic S Nenw

o Trig: Free Run Avgitold:> 100100 o Trig: Free Run Aogiblotd > 100100
FGaintow * SAmen: 40 0B Reasio Dwvice: BTS MiGainiow  SAmen: 40 48 Racic Duvice: BTS

_Ref 40.00 dBm

lCenter 3458 GHz ) ) ) ) . " Span 30 MHz enter 346 GHz " - . Span 40 MHz
wRes BW 300 kHz #VBW 910 kHz Sweep 1ms i [FRes BW 390 kHz #VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 20.1 dBm Occupied Bandwidth Total Power 30.2 dBm
13.461 MHz 17.925 MHz
Transmit Freq Emmor 37.605 kHz % of OBW Power 89.00 % Transmit Freq Emor 52.561 kHz % of OBW Power 80.00 %
= dB Bandwidth 15.37 MHz xdB -26.00 dB x dB Bandwidth 20.19 MHz = dB -26.00 dB

LTE Band 42 16QAM 15MHz CH-Middle LTE Band 42 16QAM 20MHz CH-Middle

e
[ p—Ty
nter Freq 3.500000000 GHz Carser Freq: 1500000000 GHz Fas =
= Trig: Free Run AgiMold > 100100
M Gaindow A 40 0B Raic Dvice: BTS
_Ref 40.00 dBm i _

v
TracefDetector
Clear Write
=
Average
==

Center Freq 3,500000000 GHz Caraer Freq: 2500000000 GHz Radia St Hone
o Trig: Fres Run Avgitold:> 100100
AFGainLow *_ #Amen: 40 08 Rasio Dwvice: BTS

Ref 40.00 dBm

Max Hold
|
Span 40 MHz

icenter 3.5 GHz ) ) ) ) ) . " Span 30 MHz
! lsRes BW 390 kHz SVEW 1.2 MHz Sweep 1ms

—- |
#Res BW 300 kHz #VBW 910 kHz Sweep 1ms i Min Hold

Occupied Bandwidth Total Power 28.6 dBm
13.483 MHz

Transmit Freq Emmor 28.139 kHz % of OBW Power 89.00 %

= dB Bandwidth 14.75 MHz xdB -26.00 dB

Occupied Bandwidth Total Power 28.9 dBm
17.941 MHz

Transmit Freq Emor 42.995 kHz % of OBW Power 80.00 %

x dB Bandwidth 19.26 MHz = dB -26.00 dB

LTE Band 42 16QAM 15MHz CH-High LTE Band 42 16QAM 20MHz CH-High

e
[ e——
‘Center Freq 3.542500000 GHz Caraer Freq: 2842500000 GH2 Radia St Hone Center Freq 3,540000000 GHz Caraer Freq: 3540000000 GHe Radic St Nenw

o Trig: Free Run Avgitold:> 100100 o Trig: Free Run Aogiblotd > 100100
#hmen: £0 08 Reasio Dwvice: BTS #Anen: 40 B Racic Duvice: BTS

Ref 40.00 dBm . i . Ref 40.00 dBm

iCenter 3.543GHz ) ) ) ) . " Span 30 MHz " " - . Span 40 MHz
isRes BWW 300 kHz #VAW 910 kHz Sweep 1ms|| o 0K SVEW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 9 Occupied Bandwidth Total Power
13.472 MHz o 17.933 MHz
Transmit Freq Emmor 13.545 kHz % of OBW Power 89.00 % Transmit Freq Error 25.059 kHz % of OBW Power 0.0
= dB Bandwidth 15.49 MHz xdB -26.00 dB x dB Bandwidth 19.70 MHz = dB -26.00 dB
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\_) RF Test Report Report No.: R2111A0978-R2

LTE Band 42 64QAM 5MHz CH-Low LTE Band 42 64QAM 10MHz CH-Low

Caraer Freq: 1452800000 GHz
o Trig: Free Run
i Gainlow " SAmen: 80

‘Center Freq 3.452500000 GHz

[Center 3.453 GHz

es BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
4.5215 MHz
11.106 kHz % of OBW Power

5.296 MHz xdB

Transmit Freq Emmor
x dB Bandwidth

Radio Sud None

Avgiold:> 100100

Ragio Davies: BTS

Span 10 MHz
Sweep 1ms [

29.2 dBm

89.00 %
-26.00 dB

s
[Ty e ——

Carser Freq: 3.855000000 Gz
Trig: Fres Run
sAnen: 40 0B

‘Center Freq 3.455000000 GHz

WP Gaindow

_Ref 40.00 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power
8.9940 MHz
19.735 kHz

9.901 MHz x dB

Transmit Freq Emor
z dB Bandwidth

% of OBW Power

Rasie St Menw

Avpibiold > 1001100

Rasie Davice: BTS

Span 20 MHz
Weep 1ms

89,00 %
-26.00 dB

LTE Band 42 64QAM 5MHz CH-Middle

LTE Band 42 64QAM 10MHz CH-Middle

Center Freq 3,500000000 GHz Caraer Freq: 2500000000 GHz

o Trig: Free Run
i Gainlow " SAmen: 80

Ref 40.00 dBm

{Center 3.5 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
4.5234 MHz
13.314 kHz % of OBW Power

5.186 MHz xdB

Transmit Freq Emmor
x dB Bandwidth

Radio Sud None

Avgiold:> 100100

Ragio Davies: BTS

Span 10 MHz
Sweep 1ms [

28.2 dBm

89.00 %
-26.00 dB

s
[Ty e ——T

Canser Freq: 3500000000

nter Freq 3.500000000 GHz
Trig: Free Run

WFGaindow | EADSR: 40 0B

_Ref 40.00 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power

8.9832 MHz
Transmit Freq Emor 20.393 kHz
z dB Bandwidth MHz = dB

G L orw
- Avgibiadd=> 100100
Radio Duvice: BTS

% of OBW Power

v
TracefDetector
Clear Write
=
Average
==
Max Hold

Span 20 MHz

—- |
Sweep 1ms Min Hold

28.1 dBm

89,00 %
-26.00 dB

LTE Band 42 64QAM 5MHz CH-High

LTE Band 42 64QAM 10MHz CH-High

Conaer Freq: 3 847800000 GHz
Trig: Free Run
SAnen: 30 08

‘Center Freq 3.547500000 GHz

Ref 40.00 dBm

[Center 3.548 GHz
wRes BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power
4.5243 MHz
4.439 kHz % of OBW Power

5.262 MHz xdB

Transmit Freq Emmor
x dB Bandwidth

Radio Sud None

Avgiold:> 100100

Ragio Davies: BTS

Span 10 MHz
Sweep 1ms [

28.8 dBm

89.00 %
-26.00 dB

s
[Ty e ——

Canaer Froq. 3545000000 GHz
o Trig: Free Run
#Anen: 40 B

Center Freq 3,545000000 GHz

F Gain L ow

_Ref 40.00 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power

9.0078 MHz
Transmit Freq Emor 36.121 kHz % of OBW Power
z dB Bandwidth = dB

Raie S Menw

Avpibiold > 1001100

Rasie Davice: BTS

Span 20 MHz
Weep 1ms

28.8 dBm

29,01
-26.00 dB
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LTE Band 42 64QAM 15MHz CH-Low LTE Band 42 64QAM 20MHz CH-Low

e
[ e——
‘Center Freq 3.457500000 GHz Caraer Freq: 1457500000 GH2 Radia St Hone Center Freq 3460000000 GHz Caraer Freq: 3480000000 GHe Radic S Nenw

o Trig: Free Run Avgitold:> 100100 o Trig: Free Run Aogiblotd > 100100
AFGainLow *_ #Amen: 40 08 Reasio Dwvice: BTS #Anen: 40 B Racic Duvice: BTS

_Ref 40.00 dBm

lCenter 3458 GHz ) ) ) ) . " Span 30 MHz enter 346 GHz " - . Span 40 MHz
wRes BW 300 kHz #VBW 910 kHz Sweep 1ms i [FRes BW 390 kHz #VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 28.8 dBm Occupied Bandwidth Total Power
13.489 MHz 17.952 MHz
Transmit Freq Emmor 48.271 kHz % of OBW Power 89.00 % Transmit Freq Emor 43.183 kHz % of OBW Power 80.00 %
= dB Bandwidth 15.95 MHz xdB -26.00 dB x dB Bandwidth 19.37 MHz = dB -26.00 dB

LTE Band 42 64QAM 15MHz CH-Middle LTE Band 42 64QAM 20MHz CH-Middle

e
[ p—Ty
nter Freq 3.500000000 GHz Carser Freq: 1500000000 GHz Fas =
= Trig: Free Run AgiMold > 100100
M Gaindow A 40 0B Raic Dvice: BTS
_Ref 40.00 dBm i _

v
TracefDetector
Clear Write
=
Average
==

Center Freq 3,500000000 GHz Caraer Freq: 2500000000 GHz Radia St Hone
o Trig: Fres Run Avgitold:> 100100
AFGainLow *_ #Amen: 40 08 Rasio Dwvice: BTS

Ref 40.00 dBm

Max Hold

Span 40 MHz

icenter 3.5 GHz ) ) ) ) ) . " Span 30 MHz
! lsRes BW 390 kHz SVEW 1.2 MHz Sweep 1ms

—- |
#Res BW 300 kHz #VBW 910 kHz Sweep 1ms i Min Hold

Occupied Bandwidth Total Power 28.7 dBm
13.503 MHz

Transmit Freq Emmor 19.940 kHz % of OBW Power 89.00 %

= dB Bandwidth 15.37 MHz xdB -26.00 dB

Occupied Bandwidth Total Power 28.5 dBm
17.931 MHz

Transmit Freq Emor 44657 kHz % of OBW Power 80.00 %

x dB Bandwidth 20.20 MHz = dB -26.00 dB

LTE Band 42 64QAM 15MHz CH-High LTE Band 42 64QAM 20MHz CH-High

e
[ e——
‘Center Freq 3.542500000 GHz Caraer Freq: 2842500000 GH2 Radia St Hone Center Freq 3,540000000 GHz Caraer Freq: 3540000000 GHe Radic S Nenw

o Trig: Free Run Avgitold:> 100100 o Trig: Free Run Aogiblotd > 100100
#hmen: £0 08 Reasio Dwvice: BTS MiGainiow  SAmen: 40 48 Racic Duvice: BTS

Ref 40.00 dBm . i . Ref 40.00 dBm

iCenter 3.543GHz ) ) ) ) . " Span 30 MHz " " - . Span 40 MHz
isRes BWW 300 kHz #VAW 910 kHz Sweep 1ms|| o 0K SVEW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 28.9 dBm Occupied Bandwidth Total Power
13.502 MHz o 17.938 MHz
Transmit Freq Emmor 26.611 kHz % of OBW Power 89.00 % Transmit Freq Emor 40.588 kHz % of OBW Power 0.0
= dB Bandwidth 15.18 MHz xdB -26.00 dB x dB Bandwidth 19.39 MHz = dB -26.00 dB
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5.3 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 D01 v03r01 Section 6.0

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

RBW is setto =1%EBW, VBW is set to 3x RBW.

on spectrum analyzer.

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

Checked that all the results comply with the emission limit line.

Test Setup

Spectrurm
Analyzer

EUT Splitter

Base station Simulatar

Limits

Rule Part 27.53(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2305 and
2320 MHz.

Rule Part 27.53(h) specifies that “ for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log+o (P) dB”

Rule Part 27.53(n) For mobile operations in the 3450-3550 MHz band, the conducted power of any
emission outside the licensee's authorized bandwidth shall not exceed —13 dBm/MHz. Compliance
with this paragraph (n)(2) is based on the use of measurement instrumentation employing a
resolution bandwidth of 1 megahertz or greater. However, in the 1 megahertz bands immediately
outside and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent
of the emission bandwidth of the fundamental emission of the transmitter may be employed, but
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limited to a maximum of 200 kHz. In the bands between 1 and 5 MHz removed from the licensee's

frequency block, the minimum resolution bandwidth for the measurement shall be 500 kHz. The
emission bandwidth is defined as the width of the signal between two points, one below the carrier
center frequency and one above the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.
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Test Result

All the test traces in the plots shows the test results clearly.

LTE Band 4 QPSK 1.4MHz CH-Low, 1 RB

LTE Band 4 QPSK 1.4MHz CH-High, 1 RB

B £yt Spectrum Ansbpre St 18 B

Ag Type: AMS
AvgiHeld: 100100

‘Center Freq 1.710000000 GHz

sAmen: 40 88

Span 2.600 MHz,

Center 1.710000 GHz
z Sweep 1547 ms (1001 pts)

TRes BW 15 kH: #VBW 43 kHz*

Ao Type: AMS

e~ Trg Frew Run Avgieia: 100100

Ref Offset 175 o8
Ref 30.00 dBm

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

Center 1755000 GHz

#Res BW 15 kHz SVBW 43 kHz*

LTE Band 4 QPSK 1.4MHz CH-Low, 100%RB

LTE Band 4 QPSK 1.4MHz CH-High, 100%RB

B it e Sy St L2 ==

Ag Type: AMS

nter Freq 1.710000000 GHz
AvgiHeld: 100100

Eef Offget 177 o8
Ref 30.00 dBm

!

Span 2.600 MHz,
Sweep 1547 ms (1001 pts)

Center 1.710000 GHz

TRes BW 15 kHz #VBW 43 kHz*

=
B8 bzt S e - et 55 =
nter Freq 1.755000000 GHz Avg Type: AMS
- Trig: Frea Run Avgioid: 1004100

sAmen: 40 B

Ref Offset 175 o8
Ref 30.00 dBm

Center 1755000 GHz
#Res BW 15 kHz

Span 2.800 MHz

VBW 43 kHz* Sweep 15.47 ms (1001 pts)

LTE Band 4 QPSK 3MHz CH-Low, 1 RB

LTE Band 4 QPSK 3MHz CH-High, 1 RB

B it e Sy St L2 ==

Ag Type: AMS

Freq 1.710000000 GHz
¥ Avgikioid: 1001100

Wide -e- Trig FreeRum
EAran: 40 4B

Eef Offget 177 o8
Ref 30.00 dBm

Span 6,000 MHz,
Sweep 6.800 ms (1001 pts)

Center 1.710000 GHz

TRes BW 33 kHz #VBW 100 kHz*

r Freq 1.755000000 GHz Avg Type: AMS

e~ Trg Frew Run Avgieia: 100100
o sAmen: 40 4B

Ref Offset 175 o8
Ref 30.00 dBm

Span 6,000 MHz
Sweep 6.800 ms (1001 pts)

Center 1755000 GHz

#Res BW 33 kHz ®VBW 100 kHz*
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LTE Band 4 QPSK 3MHz CH-Low, 100%RB

LTE Band 4 QPSK 3MHz CH-High, 100%RB

B it e Sy St L2 ==

Ag Type: AMS

nter Freq 1.710000000 GHz
AvgiHeld: 100100

e

Center 1.710000 GHz
TRes BW 33 kHz

Span 6,000 MHz,

#VBW 100 kHz* Sweep 6.800 ms (1001 pts)

o
=T

‘Center Freq 1.755000000 GHz

Ref Offset 175 o8
Ref 30.00 dBm

Center 1755000 GHz
#Res BW 33 kHz

®VBW 100 kHz*

Ao Type: AMS
Avgioid: 1004100

Span 6,000 MHz
Sweep 6.800 ms (1001 pts)

LTE Band 4 QPSK 5MHz CH-Low, 1 RB

LTE Band 4 QPSK 5MHz CH-High, 1 RB

B £yt Spectrum Ansbpre St 18 =

Ag Type: AMS

r Freq 1.710000000 GHz
AvgiHeld: 100100

Wide -e- Trig FreeRum
EAran: 40 4B

Mikr1 1

Span 10.00 MHz,

#VBW 150 kHz* Sweep 4.200 ms (1001 pts)

o
=T

r Freq 1.755000000 GHz

Ref Offset 175 o8
Ref 30.00 dBm

Center 1755000 GHz
#Res BW 51 kHz

S®VBW 150 kHz*

Ao Type: AMS
Avgioid: 1004100

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

LTE Band 4 QPSK 5MHz CH-High, 100%RB

Ag Type: AMS

- Trig: Fres Rum AvgiHeld: 100100

shmen: 40 4B
Mkr1 1

Span 10.00 MHz,
Sweep 4.800 ms (1001 pts)

Center 1.710000 GHz
TRes BW 51 kHz

#VBW 150 kHz*

o
=T

‘Center Freq 1.755000000 GHz
o

Ref Offset 175 o8
Ref 30.00 dBm

Center 1755000 GHz
#Res BW 51 kHz

. Trig: Fres Rum
sAmen: 40 4B

S®VBW 150 kHz*

Ao Type: AMS
Avgioid: 1004100

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)
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LTE Band 4 QPSK 10MHz CH-Low, 1 RB LTE Band 4 QPSK 10MHz CH-High, 1 RB

=
=T == B8 Gy Spmcines by - Saren 12 =

nter Freq 1.710000000 GHz Avg Type: RMS

‘Center Freq 1.755000000 GHz A Type: AMS
AvgiHodd: 1000100 ¥

o Trig: Free Run Avgieia: 100100
sAmen: 40 4B

Mikr1 1

Ref Offset 175 o8
Ref 30.00 dBm

Center 175500 GHz ) - Span 20.00 MHz
#Res BW 100 kHz BVBW 300 khz* Sweep 2.533 ms (1001 pts)

Center 1.71000 GHz Span 20.00 MHz |
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.533 ms (1001 pts)

LTE Band 4 QPSK 10MHz CH-Low, 100%RB

B £yt Spectrum Ansbpre St 18 =

r Freq 1.710000000 GHz Avg Type: RMS
Trig: Fres Rum AvgiHeld: 100100
sAmen: 40 88

Ao Type: AMS
- Trig: Fres Run Avgioid: 1004100
EAman: 40 4B

Feef Offset 1,76 dB

Mikr1 1
s Ref 30,00 dBm

Center 175500 GHz ) - Span 20.00 MHz
#Res BW 100 kHz BVBW 300 khz* Sweep 2.533 ms (1001 pts)

Span 20.00 MHz,
FVBWW 300 khz* Sweep 2.533 ms (1001 pts)

LTE Band 4 QPSK 15MHz CH-High, 1 RB

o
B Frigt tpectnr Srahon Seest 12 -

Ag Type: AMS
s e~ Trig: FresRun AvgiHeld: 100100
sAmen: 40 88

‘Center Freq 1.755000000 GHz Avg Type: AMS
. Trig: Freaflun AvgiHoia: 100100
sdnen: 40 3B
Mkr1 1 Ref Offset 1,74 4B
Ref 30.00 dBm

Center 175500 GHz ) - Span 30,00 MHz
#Res BW 150 kHz BVBW 470 khz* Sweep 1.667 ms (1001 pts)

Center 1.71000 GHz Span 30.00 MHz |
TRes BW 150 kHz #VBW 470 kHz* Sweep 1.667 ms (1001 pts)
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LTE Band 4 QPSK 15MHz CH-Low, 100%RB

LTE Band 4 QPSK 15MHz CH-High, 100%RB

B it e Sy St L2 ==

Ag Type: AMS
AvgiHeld: 100100

enter Freq 1.710000000 GHz

Span 30.00 MHz,
Sweep 1.667 ms (1001 pts)

Center 1.71000 GHz

TRes BW 150 kHz #VBW 470 kHz*

o
=T

‘Center Freq 1.755000000 GHz

Ref Offset 1,74 0B
Ref 30.00 dBm

Center 175500 GHz
#Res BW 150 kHz

Ao Type: AMS
- Trig: Fres Run Avgioid: 1004100

sAmen: 40 4B

Span 30.00 MHz

WVBW 470 kHz" Sweep 1.667 ms (1001 pts)

LTE Band 4 QPSK 20MHz CH-Low, 1 RB

B it e Sy St L2 ==

Ag Type: AMS
AvgiHeld: 100100

Span 40.00 MHz,
Sweep 1.267 ms (1001 pts)

Center 1.71000 GHz

TRes BW 200 kHz #VBW 620 kHz*

Ref Offset 1,74 0B
Ref 30.00 dBm

Center 175500 GHz
#Res BW 200 kHz

Ao Type: AMS
. Trig: Free Run Avgioid: 1004100

sAmen: 40 4B

Span 40.00 MHz

WVBW 620 kHz" Sweep 1.267 ms (1001 pts)

LTE Band 4 QPSK 20MHz CH-Low, 100%RB

Ag Type: AMS
AvgiHeld: 100100

Span 40.00 MHz,
Sweep 1.267 ms (1001 pts)

Center 1.71000 GHz

TRes BW 200 kHz #VBW 620 kHz*

o
=T

‘Center Freq 1.755000000 GHz

Ref Offset 1,74 0B
Ref 30.00 dBm

Center 175500 GHz
#Res BW 200 kHz

Ao Type: AMS
s Trig: FreaRun Avgioid: 1004100

sAmen: 40 4B

Span 40.00 MHz
Sweep 1.267 ms (1001 pts)

S®VBW 620 kHz*
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LTE Band 4 16QAM 1.4MHz CH-Low, 1 RB

LTE Band 4 16QAM 1.4MHz CH-High, 1 RB

Avg Typs: AMS

anter Fregq 1.710000000 GHz
AvgiHold: 1001100

. Trig- Fres Run
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|
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. Trig: Fres Rum
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Ref Offset 175 o8
Ref 30.00 dBm

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

Center 1755000 GHz
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Ag Type: AMS

o Trig: Frew Aun AvgiHeld: 100100

sAmen: 40 88

Span 2.600 MHz,
Sweep 1547 ms (1001 pts)

Center 1.710000 GHz

TRes BW 15 kHz #VBW 43 kHz*

Ao Type: AMS
. Trig: Free Run Avgioid: 1004100

sAmen: 40 4B

Ref Offset 175 o8
Ref 30.00 dBm

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

Center 1755000 GHz

#Res BW 15 kHz SVBW 43 kHz*

LTE Band 4 16QAM 3MHz CH-Low, 1 RB

LTE Band 4 16QAM 3MHz CH-High, 1 RB

Ag Type: AMS

o Trig: FreeRun AvgiHeld: 100100

sAmen: 40 4B
Mkr1 1

Span 6,000 MHz,
Sweep 6.800 ms (1001 pts)

Center 1.710000 GHz
TRes BW 33 kHz

#VBW 100 kHz*

o
=T ]

Ao Type: AMS
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- Trig: Free Run
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Sweep 6.800 ms (1001 pts)

Center 1755000 GHz

#Res BW 33 kHz ®VBW 100 kHz*
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LTE Band 4 16QAM 3MHz CH-Low, 100%RB

LTE Band 4 16QAM 3MHz CH-High, 100%RB

B it e Sy St L2 ==

Ag Type: AMS
AvgiHeld: 100100

enter Freq 1.710000000 GHz

Mkr1 1

b

Span 6,000 MHz,
Sweep 6.800 ms (1001 pts)

Center 1.710000 GHz

TRes BW 33 kHz #VBW 100 kHz*

—
B8 e Yo b St 42 =

‘Center Freq 1.755000000 GHz Avg Type: AMS

Avgieia: 100100

. Trig: Fres Rum
sAmen: 40 4B

Ref Offset 175 o8
Ref 30.00 dBm

Span 6,000 MHz
Sweep 6.800 ms (1001 pts)

Center 1755000 GHz

#Res BW 33 kHz ®VBW 100 kHz*

LTE Band 4 16QAM 5MHz CH-Low, 1 RB

LTE Band 4 16QAM 5MHz CH-High, 1 RB

B it e Sy St L2 ==

Ag Type: AMS

nter Freq 1.710000000 GHz
- Avgikioid: 1001100

o Trig: FreeRun
sAmen: 40 88

k

Span 10.00 MHz,
Sweep 4.800 ms (1001 pts)

Center 1.710000 GHz

TRes BW 51 kHz #VBW 150 kHz*

Ao Type: AMS
Avgioid: 1004100

Ref Offset 175 o8
Ref 30.00 dBm

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

Center 1755000 GHz
#Res BW 51 kHz

S®VBW 150 kHz*

LTE Band 4 16QAM 5MHz CH-Low, 100%RB

LTE Band 4 16QAM 5MHz CH-High, 100%RB

Ag Type: AMS
o Trig: Frew Aun AvgiHeld: 100100

sAmen: 40 88

Span 10.00 MHz,
Sweep 4.800 ms (1001 pts)

Center 1.710000 GHz
TRes BW 51 kHz

#VBW 150 kHz*

=

B Frigt tpectnr Srahon Seest 12 =

‘Center Freq 1.755000000 GHz Avg Type: AMS
¥ ~a-  Trig: Frea Run Avgioid: 1004100

sAmen: 40 B

Ref Offset 175 o8
Ref 30.00 dBm

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

Center 1755000 GHz

#Res BW 51 kHz S®VBW 150 kHz*
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LTE Band 4 16QAM 10MHz CH-Low, 1 RB

LTE Band 4 16QAM 10MHz CH-High, 1 RB

B £yt Spectrum Ansbpre St 18

enter Freq 1.710000000 GHz

Center 1.71000 GHz
#Res BW 100 kHz

Ag Type: AMS
AvgiHeld: 100100

Span 20.00 MHz,

#VBW 300 kHz* Sweep 2.533 ms (1001 pts)

o
B Frigt tpectnr Srahon Seest 12

priter Freq 1.755000000 GHz

Ref Offset 175 o8
Ref 30.00 dBm

Center 1.75500 GHz
#Res BW 100 kHz

. Trig: Fres Rum
sAmen: 40 4B

SVBW 300 kHz*

Ao Type: AMS
Avgioid: 1004100

Span 20.00 MHz
Sweep 2.533 ms (1001 pts)

Center 1.71000 GHz
#Res BW 100 kHz

Ag Type: AMS
AvgiHeld: 100100

Span 20.00 MHz,

#VBW 300 kHz* Sweep 2.533 ms (1001 pts)

Ref Offset 175 o8
Ref 30.00 dBm

Center 1.75500 GHz
#Res BW 100 kHz

. Trig: Fres Rum
sAmen: 40 4B

SVBW 300 kHz*

Ao Type: AMS
Avgioid: 1004100

Span 20.00 MHz
Sweep 2.533 ms (1001 pts)

LTE Band 4 16QAM 15MHz CH-Low, 1 RB

LTE Band 4 16QAM 15MHz CH-High, 1 RB

Center 1.71000 GHz
TRes BW 150 kHz

#VBW 470 kHz*

Aug Type: RMS T
AvgiHodd: 100100

Span 30.00 MHz,
Sweep 1.667 ms (1001 pts)

o
B Frigt tpectnr Srahon Seest 12

‘Center Freq 1.755000000 GHz

Ref Offset 1,74 0B
Ref 30.00 dBm

Center 175500 GHz
#Res BW 150 kHz

- Trig: Free Run
sAmen: 40 4B

BVBW 470 kHz*

Ao Type: AMS

Avgieia: 100100

Span 30.00 MHz
Sweep 1.667 ms (1001 pts)
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LTE Band 4 16QAM 15MHz CH-Low, 100%RB

LTE Band 4 16QAM 15MHz CH-High, 100%RB

B it e Sy St L2 ==

Ag Type: AMS

‘Center Freq 1.710000000 GHz
AvgiHeld: 100100

Mikr1 1

el Offget 176 a8
Ref 30.00 dBm

Span 30.00 MHz,
Sweep 1.667 ms (1001 pts)

Center 1.71000 GHz

TRes BW 150 kHz #VBW 470 kHz*

‘Center Freq 1.755000000 GHz Avg Type: AMS

Avgieia: 100100

- Trig: Free Run
sAmen: 40 4B

Ref Offset 1,74 0B
Ref 30.00 dBm

Span 30.00 MHz
Sweep 1.667 ms (1001 pts)

Center 175500 GHz

#Res BW 150 kHz BVBW 470 kHz*

LTE Band 4 16QAM 20MHz CH-Low, 1 RB

B it e Sy St L2 ==

Ag Type: AMS

inter Freq 1.710000000 GHz
AvgiHeld: 100100

Mikr1 1

Span 40.00 MHz,
Sweep 1.267 ms (1001 pts)

Center 1.71000 GHz

TRes BW 200 kHz #VBW 620 kHz*

Ao Type: AMS
~s-  Trig: FreaRum Avgioid: 1004100

sAmen: 40 4B

Ref Offset 1,74 0B
Ref 30.00 dBm

Span 40.00 MHz
Sweep 1.267 ms (1001 pts)

Center 175500 GHz

#Res BW 200 kHz S®VBW 620 kHz*

LTE Band 4 16QAM 20MHz CH-Low, 100%RB

B £yt Spectrum Ansbpre St 18 B

Ag Type: AMS

nter Freq 1.710000000 GHz
AvgiHeld: 100100

shmen: 40 4B
Mkr1 1

s

Span 40.00 MHz,
Sweep 1.267 ms (1001 pts)

Center 1.71000 GHz

TRes BW 200 kHz #VBW 620 kHz*

e
B gt Spmcin b - Yt 52 e

Ao Type: AMS
s Trig: FreaRun Avgioid: 1004100

sAmen: 40 4B

Ref Offset 1,74 0B
Ref 30.00 dBm

Span 40.00 MHz
Sweep 1.267 ms (1001 pts)

Center 175500 GHz

#Res BW 200 kHz S®VBW 620 kHz*
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RF Test Report

Report No.: R2111A0978-R2

LTE Band 4 64QAM 1.4MHz CH-Low, 1 RB

LTE Band 4 64QAM 1.4MHz CH-High, 1 RB

B it e Sy St L2 ==

enter Freq 1.710000000 GHz

Ag Type: AMS
AvgiHeld: 100100

Center 1.710000 GHz
TRes BW 15 kHz

Span 2.600 MHz,

#VBW 43 kHz* Sweep 1547 ms (1001 pts)

—
B8 e Yo b St 42 =

Ao Type: AMS

‘Center Freq 1.755000000 GHz
AvgiHoid: 100100

. Trig: Fres Rum
sAmen: 40 4B

Ref Offset 1.25 o8
Ref 30.00 dBm

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

Center 1755000 GHz

#Res BW 15 kHz SVBW 43 kHz*

LTE Band 4 64QAM 1.4MHz CH-Low, 100%RB

B £yt Spectrum Ansbpre St 18 g
nter Freq 1.710000000 GHz Avg Type: RMS
- o Trig: FreeRun AvgiHeld: 100100

5 sAmen: 40 88

Span 2.600 MHz,
Sweep 1547 ms (1001 pts)

Center 1.710000 GHz

TRes BW 15 kHz #VBW 43 kHz*

Ao Type: AMS
. Trig: Free Run Avgioid: 1004100

sAmen: 40 4B

Ref Offset 1.25 o8
Ref 30.00 dBm

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

Center 1755000 GHz

#Res BW 15 kHz SVBW 43 kHz*

LTE Band 4 64QAM 3MHz CH-Low, 1 RB

LTE Band 4 64QAM 3MHz CH-High, 1 RB

Ag Type: AMS

o Trig: FreeRun AvgiHeld: 100100

sAmen: 40 4B
Mkr1 1

Span 6,000 MHz,
Sweep 6.800 ms (1001 pts)

Center 1.710000 GHz
TRes BW 33 kHz

#VBW 100 kHz*

=

B Frigt tpectnr Srahon Seest 12 =

‘Center Freq 1.755000000 GHz Avg Type: AMS
¥ ~a-  Trig: Frea Run Avgioid: 1004100

sAmen: 40 B

Ref Offset 1.25 o8
Ref 30.00 dBm

Span 6,000 MHz
Sweep 6.800 ms (1001 pts)

Center 1755000 GHz

#Res BW 33 kHz ®VBW 100 kHz*
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RF Test Report

Report No.: R2111A0978-R2

LTE Band 4 64QAM 3MHz CH-Low, 100%RB

LTE Band 4 64QAM 3MHz CH-High, 100%RB

B it e Sy St L2 ==

Ag Type: AMS
AvgiHeld: 100100

enter Freq 1.710000000 GHz

Mkr1 1

Span 6,000 MHz,
Sweep 6.800 ms (1001 pts)

Center 1.710000 GHz

TRes BW 33 kHz #VBW 100 kHz*

—
B8 e Yo b St 42 =

‘Center Freq 1.755000000 GHz Avg Type: AMS

Avgieia: 100100

. Trig: Fres Rum
sAmen: 40 4B

Ref Offset 1.25 o8
Ref 30.00 dBm

Span 6,000 MHz
Sweep 6.800 ms (1001 pts)

Center 1755000 GHz

#Res BW 33 kHz ®VBW 100 kHz*

LTE Band 4 64QAM 5MHz CH-Low, 1 RB

LTE Band 4 64QAM 5MHz CH-High, 1 RB

B it e Sy St L2 ==

Ag Type: AMS

nter Freq 1.710000000 GHz
- Avgikioid: 1001100

o Trig: FreeRun
sAmen: 40 88

Span 10.00 MHz,
Sweep 4.800 ms (1001 pts)

Center 1.710000 GHz

TRes BW 51 kHz #VBW 150 kHz*

Ao Type: AMS

. Trig: Free Run Avgioid: 1004100

Ref Offset 1.25 o8
Ref 30.00 dBm

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

Center 1755000 GHz

#Res BW 51 kHz S®VBW 150 kHz*

Ag Type: AMS
o Trig: Frew Aun AvgiHeld: 100100

sAmen: 40 88

|

Span 10.00 MHz,
Sweep 4.800 ms (1001 pts)

Center 1.710000 GHz
TRes BW 51 kHz

#VBW 150 kHz*

=

B Frigt tpectnr Srahon Seest 12 =

‘Center Freq 1.755000000 GHz Avg Type: AMS
¥ ~a-  Trig: Frea Run Avgioid: 1004100

sAmen: 40 B

Ref Offset 1.25 o8
Ref 30.00 dBm

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

Center 1755000 GHz

#Res BW 51 kHz S®VBW 150 kHz*
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